The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.



Parts
Manual

‘960-0228
DFV 3-82 (SPEC H-K)
DFW 3-82 (SPEC E-G) A'

Printed in U.S.A.



GENERAL INFORMATION

INSTRUCTIONS FOR ORDERING REPAIR PARTS

For parts or service, contact the dealer from whom you purchased this equipment or refer to your Nearest
Authorized Onan Parts and Service Center.

To avoic errors or delay in filling your parts order, please furnish all information requested.
Always refer toc the nameplate on your unit.

1. Always give the MODEL, SPEC NO. and SERIAL NO.

O MeSRWHDISSN O

MODEL AND SPEC NO.

SERIAL NO. |

\

For handy reference, insert "'YOUR"
nameplate information in the spaces above.

’-1100

2. Do not order by reference number; always use part number and description.

3. Give the part number, description and quantity needed of each item. If an olde. part cannot be identified,
return the part prepaid tc your dealer or nearest Onan Parts and Service Center. Print your name and address
plainly on the package. Write a letter to the same address stating the reason for returning the part.

4. State definite shipping instructions. Any claim for loss or damage to your unit in transit should be filed
promptly against the transportation company making the delivery. Shipmenis are complete uniess the
packing list indicates items are back ordered.

Prices are purposely omittad from this Parts Manual due to the confusion resulting from fluctuating costs. import
duties, sales taxes, exchange rates, etc.

For current parts prices, consult your Onan Dealer, Distributor or Parts and Service Center.

“En esta lista de partes los precios se omiten de proposito, ya que bastante confusion resulto de fluctuaciones de
los precios, derechos aduanales, impuestos de venta, cambios extrajeros, etc.”

Consiga los precios vigentes de su distribuidor de productos "ONAN.”

Std. #¥36a

A2



INDEX

LOCATION
GENERAL INFORMATION . ... ittt itttitttttteennnaaannnennnanssassssassseesesennennanns A2
ST DAT A TABLE ... ... it ttttteee e taraneasineseesoaaneseeeseseeseseeonnsnnnnns Ad
REPLACEMENT ENGINE ... ... ... ... ittt itttteneensesnasaesesesesessssssesssenonnnns AS
EQUIPMENT PARTS SECTION
AirCleaner ............... R e e eeaaaaeeeeaaeee et ettt ettt ataee e, A6
Air Duct Flanges, Radhtor ........................................................................ At
AT BROr ... ... ... . . . ittt ittt ettt e e et et e s A7
BUS Bar AsSembDly . .. ... ... ... i i i it ettt eeieiiaiteiereeattata s B8
BB, GaN SOt . ... ... . . i it it it iat e aee et e e et arann B11
oMo, EMGINe .. ... i ittt i ittt ittt ettt ettt e, ..... B2
Control, Generator .....................oiiiiiriiniinnnn. e et enteeeenereaeeate ettt e as B84
Cooling System WHR RaIBlOr ........ ... ... ... ittt iteerueranasosesenesasesennssnnnns A12
Engine Parts, Miscellaneous — Right Side ......... ... .. ... ... i iiiiiiiiiiiiriierenanaannaas A8
Engine Coolant Temp Sender Ol Drain Hardware
Fuel Lines Tachometer Drive & Sender
EngineParts, Miscelianecus — L&t Slde. ....... ... ... .. .. . iiiiiiiiiiiiiieiteracnanrannnns A9
Batiery Cables Low Ol Pressure Switches
High Engine Coolant Temp Switch (Shutdown) OH Pressure Sender
Low Engine Temp Switch on Tunpontun Sender
GONeralor Ay . .. . ... ...ttt it iiteedeeaeae tear et betee sttt nas (]
BOWBITION . ... ... . i i ittt it eereeaetettanaaaraataaaatasaenaaatecanasaasaerraeraan .....A10
Housing, Control . ........................ L P Bt2
ROMOF, BRI, ... ... . . ittt iiiiitiiiteeaaeeenasasanensasaacesannassnaanasesansnnnan .....B10
OPTIONAL EQUIPMENT SECTION
Control, Generator With Switching Regulstor . ......... ... ... ... .. iiiiiiitiiinnnaereronanenns C2
Cooling System With Heat BxCheNger . ... ... .. ..... ... ... iiiiiiiiiiiiiieeareresrnnacaecaeanaannnn [» ]
Cooling System With Standplpe . .. .. ....... ... ittt ittt ireeiinarteaasencsnnns D4
Filtor-Separator — FUuel/Water .. ... ... ... ... ittt ittt irinceiainnranannennansn C10
PIROr, LUD@ Ol . ... ... ittt ittt e tiaee et eneeeeeennasesnaesseonsaassnnaonscncnassnnnnns D1
Gauge, FUuel Pressure. .. ... ... it et i e i e et it et Cco
HOBOr, COMIIOl .. ... ... ... iiiiiitriireeeraseeeeaaeaenaenaeeeeansescassesnmaeeasaansessonns ....C8
Heater, Engine Coolant ....D2
[ L e Tt T ce
Sensor Assembly, Dusl — Over/Under 8peed ........... .. ... ... ittt o1 4
TR . . ... ...ttt ittt tnnetteeeaaaaesaaassacaenoaseesasasanssesesessesnannnnanns 82
TNk, PUel ROBOIVIOr ... ... ... it titiinteiteteeeieetseuesasaaesnenasensasensoessassnsnnens cn
Tank, Fuel Reservior — Overhead/Underground Supply Applications .. .............................. c12
Vollage SuPPressor ASSemMDlY . . ....... ... ... it e, o ]
Voltage Suppressor Assembly — Dual . ... .. ... ... . i et e Cs
B MM . ... ... .ottt i iittee ittt ea ettt eae e aea e et e aaatiaa e e C14

A3



This parts catalog applies to the standard generator sets listed below. Any engine parts modified or added by Onan
will be listed in this catalog and have been assigned Onan part numbers for identification. These modified or added
parts supersede similar parts listed in the Engine Manufacturer’s manuals. The illustrations are arranged in groups
of related items, and each part or assembly is identified by a reference number. All parts illustrated are typical, and
unless otherwise mentioned, parts are interchangeable. These typical illustrations are subject to change and
reflect only the latest replacement parts arrangement. The Right and Left generator set sides are determined by
facing the front end of the engine.

SET DATA TABLE
MODEL IDENTIFICATION RATING MODEL IDE!_T__IFICAﬂO!z:AE__:_%
330.0DFV-*/#£ 330,000 WATTS 400.0DFV-*/8% 400,000 WATTS
400.0DFW-*/#£ 400,000 WATTS lI 450.0DFW-*/#£ 450,000 WATTS
ELECTRICAL DATA TABLE
* VOLTAGE CODES vOLTS HERTZ WIRE PHASE NOTES
4 120-208 80 4 3
ax 277/480 60 4 3
5 120/240 60 4 3
8 7 240/480 60 4 3
7 2207380 60 4 3
12 240/418 60 4 3
X 347/600 60 4 3
1397240 6o 4 3 +
519 110/190. 115/200 50 4 3
520 220/380. 230v/400 50 4 3
521 120/208. 127/220 50 4 3
522 240/416. 2547440 50 4 3

* - Voitage codes foliow model letter designations,

# - Specification number. number 1 13 standard. all others indicate veriations

£ - Specification ietter; letter advances (A to B. B 1o C. etc) with major manufacturing changes
+ - No standard voltage code, code 99 marked on namepiate for reference information

NOTICE!

ITEMS REFERENCED AS OPTIONAL INDICATE PART IS FACTORY INSTALLED AND MAY NOT BE APPLI-
CABLE TO ALL MODELS. FOR FIELD CONVERSIONS ADDITIONAL PARTS ARE USUALLY REQUIRED.

A4



REPLACTEMENT ENGINE

ONAN PART NO.

*Engine, Replacement
100-1540 Engine, Replacement

Inciudes: Complete Cylinder Block, Fuel Pump,
Governor, Starter, Fan Blade (pusher type), Fan
Beit, Flywheel, Water Pump, Fuel Filter, Oil Filter

Excludes: Alternator, Water Temperature Sender,
Oil Pressure Sender, Radiator, Ammeter, Volitage
Regulator, Air Cleaner

*NOTE: This replacement engine is for Onan's Standard Spec 1 generator sets, for at! other refer to
the factory for replacement information.

or ‘ § #

‘ 1 CUMMINS ENGINE COMPANY. INC.
: COLUMBUS, INDIANA. USA.

som NG oTHe
NO. Mooe NO. REF.NO.

P\

o\

M1308

For handy reference, insert “YOUR" name-
plate information in the spaces above.

ENGINE REPLACEMENT PARTS

All engine replacement parts must be ordered from the engine manufacturer, except those modified or added by
Onan. When ordering engine parts, refer to the manufacturers nameplate and supply the Model. Spec, Serial
numbers and other available information. Refer to the engine manufacturer's manuals for your nearest authorized
distributor or parts center; or contact the Onan distributor from whom you purchased this set for assistance in
ordering replacement parts.

A5



[- ]

10

AIR CLEANER

XFS1309

Cao. Air Clesner

Air Clsaner (inciudes Element)

Element, Filter - Air Cleaner

Screw. Setl-locking - Hex
Washer Heed (7/16-14 x 17)

Washer. Lock - Spring(7/18~)

Nut. Hex {(7/1¢-14)

Band. Mounting - Air Cleaner

Support - Air Clesner

Indicator, Service - Air Cleaner

* - Part used beginning January 1982

¢ - Parts used prior 10 January 1982

NOTE: tems 1 through 8 may be used on Generator sets buill prior
10 January 1982 in lieu of items 7and 8

PART ary. PART REF. PART

NO. UsSED DESCRIPTION NO. NO.
503-0063 4 °Ciamp. Hose 11 140-1347
503-0808 2 *Hose, Air - Flexible (5%~ ID) 12 140-13468
503-0068 4  *Clamp. Hose (T-Bar Type) 13 140-1378
140-1415 2 *Elbow. Rubber (90 DEG) 14 800-0071
TUBE. AIR - Right Side (Select as Reqd)
140-1397 1 *51/270Dx 13" Lg 15 050-0055
140-1829 1 °*51/2°0Dx 16" L9 16 862-0004
TUBE. AIR - Left Side (Select as Reqd) 17 140-1345
140-1829 1 *51/2°00x 16" Lg 18 140-1527
140-1828 1 ‘S-1/27 0D x 18" Lg 19 140-1548
503-0748 2  +Ciamp. Hose
HOSE. AIR - FLEXIBLE
503-0855 1 g
503-0854 1 21 ig
800-0032 4 Screw. Cap - Hex Head

(5/16-18 x 1-3/4")

870-0257 4 Nut, Self-locking - Hex Washer

Head (5/16-18)

Ab



ALTERNATOR

NEF. PARY QrTyv. PARY
NO. NO. USED SSSCRIPTION

1 $11.0037 1 Bett. Drwve

2 800-0028 A Screw Cap - Hex Head
818185 2 4 1

3 5260022 ] Washer Fiat (2184 1D «
216 QD x 1 16 Tras

4 850-0045 1 wWasher Lock - Spring (5 16

5 191-1217 ) Bracket ANernator Agjusting

6 1912 1 Guarg Bent

7 191120 1 Puiiey. Alternator Drve

8 852-0016 1 Nut Hex (1 2-13)

9 85-0080 1 wWashee LOCh - Spnng i1 2

10 800-0095 1 Screw Cap - Hex Meas
(V2.3 2-1 4

1t 191-0688 1 Alternator - includes Reguiatos

12 191072 ! Regulator Voitage - Pant
of Atternator

13 526-0028 ' Washer Flat (916 10
x 1516 OD x Y 18 Thm)

14 191-0697 1 Brachet Alternator Mountng

% 1911228 1 Bracket Beit Guaro

16 1301210 1 Brachet Beit Guars

A7



N O A WON

10
17

12

ELLANE

S 1
7/
1
P
PARY ary. PART
NO. USED OZSCRIPTION
WIRING HARNESS - ENGINE
338-1103 1 Standard
1 Specisl (NOTE: Use Standard
Wiring Harness and ac~ ole..-
trical ieads as required foi
optional sensors. switches per
Gen Set wiring diagram.)
193-0247 1 Sonder. Temperature - Engine
Coolam
505-0021 3 Bushing. Reducur - Hex
(374" NPT x 172" NPT)
300-0178 1 Switch, Thermostatic - High
Cooiant Temperature - Alarm
505-0117 1 Bushing. Reducer - Flush, Brass
(1/72° NPT x 3/8" NPT)
155-1303 2 Elbow. Pipe - Exhaust
CLAMP, HOLDDOWN (Setect As Required)
148-0274 4 Loop. 1° D
3310151 3 Half Loop, 3/4™ 1D
3310152 3 Haif Loop 17 1D
$03-0183 2 Clamp, Hose
$03-0850 2 Hose. Rubber (5/8” 1D x
778~ OD x 42" Lg)
503-0197 1 Clamp, Hose
502-0708 1 Hose. Rubber (3/4” ID x
1" 0D x 20" Lg)
505-0185 1 Nipple. Pipe - Half

(172" NPT x 1-1/27)

OUS ENGINE “AR™ 3
(RIGHT SIDE)

ot .

“o.
i3
14
15
18

18

M1205

PART
NO.

504-0011
505-0100

505-0022

302-0750
302-0753

ary,
useED

1
1

1

1
1

PART
DESCRIPTION
Valive, Shutoff - Oil Drain
Nipple. Pipe
(1/2" NPT x 1-1/8")
Bushing. Reducer - Pipe
{1* NPT x 172~ NPT)
1Sender. Tachometer
1Tang. Drive - Tachometer

LINE, FUEL - FLEXIBLE (Select As Required)

501-0219
501-0248
501-0216
501-0211

$01-0332
501-0285
501-0217

)

1

1

RETURN - ENGINE TO TANK

30" Lg. 3/4-16 SAE 45 DEG
Female Swivel End

36" Lg. 3/4-16 SAE 45 DEG
Female Swivel End

42 Lg. 3/4-16 SAE 45 DEG
Female Swivel End

85" Lg. 3/4-16 SAE 45 DEG
Femaie Swivel End

IN - TAMK TO ENGINE

30~ Lg. 1-1/6-14 SAE 45 DEG
Female Swivei End

36" Lg. 1-1/16-14 SAE 45 DEG
Female Swivel End

52" Lg, 1-1/16-14 SAE 45 DEG
Female Swivel End

t - Optional tems Used With Fault Lights or Gauges on Engine
Control Pane!

A8



o ® ~ SnL U8

W
"
12
3
“
"%
1.

17

5050117
3090V

S05-0117

MISCELLANEOUS ENGINE PARTS
(LEFT SIDE)

e
DESCRIPTION »0. ”0. vesp ORSCIPTION
Screw. Cap - Hex Head w  1-ees t Cable. Battery - Jumger
a9%-10x ) w002 1 Cable. Battery - Fostive
Washer. Lock - Bprng (S7%™) 2 0w 1 Scraw. Cap - Mea Head
Switch. Thermostedc - Low 39182 V")

Engne Tomperaaure 21 098-00% 1 Washer, Lock - EIT (S8~
Sendyr. Prassure - O 2 313 L] Asoewmly - Cecunt Draaher &
Switch. Prassure - LOw O Algray Tormunal (Inchedes Neme
Swiich. Prassure - Low O Wi *)

Shutdown N 0008 T Berew, Tag 2ng - Roumd Mead
Swinch. Thareostanc - Migh -34")

Coolent Temparsture - Miarm M S0800MS Y "Wieeher, lenutabng - Pl
Bushing, Reducer - Fiush, Brass 2 Mo 1 ‘M, inguleted

(172" NPT 2 38" NPT) 2 8000008 P Sceew, Cap - HMex Mead
Swnch Thermostatic - High (Va0 Y4*)

Cootant Temperasture - 7 .o0m 2 A v (174200

Shwtdown 2  B-000s 1 “Washer Lotk - EIT (v/47)
Bushing. Recucer - Flush. Brase 2 9800080 1 "Waehee, Lock - Speng (1/87)

(972" NPT 2 38" NPT) 0 N30 2  ‘Screw Mechune - Moun® Hesd
Bushing. Reducer - Hes t9%0-32 x 3/47)

(34" NPT 4 /T NPT 3 880-0000 2 ‘Wesher. Lochk - Mcﬂm
Screw. Cap - Mas Hepst 2 300240 1 Crcuit Sreatier

(172132 1-3:4°) N 321382 ' °Bosrd, Mountng
Washer. LOck - EIT (V) M 00000 1 tSemsor, Tompersture - Ont
Waaher. Lock - Spring (1/2°) » 08002 | Reducar - Hes

Nyt Max {1/2-13)

Catie. Ewctrical - Starter 10
Ground

Cabie. Gattery - Negatve

Bushing.
(V" NPT 5 12" NPT

" - ems Inchaged i Circunt Brodker At Wby
t - Optonal Hem Lised Wian Gauge in Eng ae Control Panet

A9



& W N

w»

0.
15709

154-041%
Lo I
151-0402

he L3

GOVERNOR

avy PARY
wveeD ORSCRIFTION

1 Covron Uret - Coimows ivcye

{ M ot}

3 Actusbor - (S ;28 Wi
Phed i NAGmetC
Poterbasmener - Spee Comteon

1958 Oy
v Maeneas Weeng o Sowernor

A10

L B B



RADIATOR AiR DUCT FLANGES

/
/

0 - V |
- P

Y LY

e

) P
fonmneew

.y

™~
10
NEF. PARY aQry. PARTY ACF. PARY orY. PARY
2 a-0010 2 Screw Seif-Lochng - Hex 13 e1-0010 ] Screw. Seft-i0ching - Hex
Washer Heed (1/4-20 2 1.2} Waaher Mead (1/4-20 2 V7
3 062-0001 10 Nut MHex {1/4-20) 14 870-0212 8 Nut. Seit-tocking - Mex
4 S00-0032 10 Screw Cap - Hex Hesd {1/4-20)
(579818 x 1-3/4" 15  800-0026 10 Screw. Cap - Hex Head
S 5260118 10 washer Flst (11327 1D {51618 x V4™
11796 OD x 1/16~ Thi) 16 520-0118 10 Washer Fiet (31732 1D x
¢ 0862-0015 10 Nut. Hex (5/18-18) 11716 OD x 1/16™ Thk)
7 080-0045 10 Washer, Lock - Spring 17 062-0015 10 Nut. Hex (5/16-18)
(5/16") 18 850-0045 10 Washer. Lock - Spring (5/167)
8 402-00%7 4 Spacar. Sesve 1% 1 Guard, Radistor (Pant of
] 1 Guarg, Radistos (P Radigtor)
Radiator) 20 130-1420 2 Flange. Air Duct - Side
0 130-1114 2 Fiange. Air Duct - Side 21 1301419 2 Flange, Asr Duct - Top/Bottom
17 1301115 2 Flange Air Duct -
Top/Bottom
12 370-102% 12 Angle Radiator Flange

All



COOLING SYSTEM WITH RADIATOR

9




L - R N

-% X

8BS ¥ MEEETEIW NRULY N

L
prd

- 2 X3

PARY

206-01088

$04.0011
505-0100

avy.
U3L0

-l

e R >0 o

I T

-

"N~

&ﬁéﬁs‘inax giﬂﬁ‘ B e e e A ubg

»

NN N Lo A W

COOLING SYSTEM WITH RADIATOR

PART

DESCRIPTION
Nipple. Pipe - Haif (1/2° NPT x
1-172° Lgh
Veive. Shutoft (1/2° NPT)

Hm Rumnf?*iblwﬁ Lo}
Ciamp, Homw
Mnas By (17 1) x

-8 CGD e 75" Lo}
Adaanday % o e
Emow Ppe, 50 DEG (1 mmr
Heogie. Ppe - Close - NPT

|mh¢1’” Lg;\

14" PT 5 1 NPT
Leng Plgmiie
Eiow. Pupe - invt Mele

FREESg - 4 f
Clomp. Moos
Hooi: Rudter (3 1D s 8.1 LG}
Mose, Rubbw (342 W0 »

Lt g ¥
Ty, Cootant - Ugper
T Conion « Lowew
Radistor Tngme Conent
Sap Racatior (Fart of Muhad
Scrwm Cap - Mo bnnd

I A R U]
et Fog (1050 W0 »

15 o TR o Y]
Waer. Lok - Spevng 154
Mot sapn (S 18
Soace $oeve
Cory Fompnt By af Baskanss
Scrom Cap - tn Hone

e vy
Wesher Lotk - Sgreng i3 T
Agupter Tu - Outopt

Serow Cop - Mes Popnd
I3y 8 518"

Waahar Loch - Sgreng (17

L R B B T

Beacw Support - Mudutor

Screm Cap - Pes Mand
ESETRBE I8

Washwr Figt /9 14 10 »
15 OO ¢ Tha

Wesher Lock - Sgreng (v 2

Mt M (22

Brackar Anghe

Servm Cap - bogn Mand
8 ST R

REF.

A13

& & &38-8

£ 8

£ s ¢ 2835 2

L]
=+

438

PART QTy.
0. USED

880-0045 2
882-0018 2
& -0018 2
870-0257 2
BRACE - FAN GUARD
130- 1218 2
1301551 F
821-00%% L]
5280018 8
§70-0343 L
BRALE - FAN GUARD
130 1206 F
130- 0333 ?
BRACE - FAN GULARD
130-122¢ 2
30 1302 2
& 00 02
S95-0018 Lt 4
CUARD »aN
123 2
13- 150 )
B D0 ]
b - R ] 2
" He ¢
SM-008 [ ]
e L0009 L |
28594 *7
ST L¥ §
13 13 2
B % F
AT A 2
- 12 7
0001 59 .
QO+ 58 F§
W00 4
20020 L]
oS- 118y b
130 1199 b
3108 *
a00-00he ]
O S0 8
S0 4

PRAT
DESCRIFTION

Washer. Lock - Spning (5/18)
Nut. Haa (5/16-18)
Washer Heed (3/16-18 x 3/47)
Nut. SeM-leciung - MHex Wosher
Hoad 215/16-18)

MI!O»W

.

mﬂmu
Serow, Sen-iocking - Mex
Vinaher Hedd {4/4-30 » 39"}
Wissrae Flat {1784 10 »
29 GO = w18 Ty
Pout. Sert-locking - HMax Wieaher
Moo {5/4-20)

Soec B Oniy
Bope Spee C

Sow: B Oney
Sog» Spec C

Yiaeher ta0d {1/8-20 » $97)
Whange, Pigr (V794" 1D »

S0 O » 119" Thl)

Sowe @ Only
Sevew Bawe- o
Wi Mo | 18300 » 503

Ovnchae - Pam Shwonsd
Cignege bpnd (2420 v S0
wpamee P (1 7/88° W0 0
0" O » 20" Ty
Beren . Seh-kptiiang - M
Voutpr POnees {5 0010 w 24"y
Yerter Pl 39 W 7H 002
»0¢ T}
[ s A H
vt ¥ dom % cumanr BNag S0
(¥
Bt Bt ol ower LoN Lipdee
Mg
Tl L ouge
Braront - Brain Mg
Serae Cog - PRes vipan
13- e ¥y
5 W2 g
Wastwr Lotk < Goreg (34
Mgt Mps (X6 100
Wt Sopeen - Dot
Support - Radator
Pue Suppon . Radasor
Screw Cap - Pars Mees
(V2 Y 2y
Wather Lock - Sgewg (1.2
Wigshee Guwens - Sgane: B Owoiny



ENGINE CONTROL

GO atmig . N ) o SC1170-1

Cigh i ey fhd =t

25

B2



REF.

~NDB L WN -

10
"

12
14

ENGINE CONTROL

QTy.

PARY PART
NO. USEDR DESCRIPTION

322-0017 1 L.amp, incandescent (24 VDC)
322-0149 1 Lampholder

321-0147 1 Fuse (5 Amp)

30217 1 Fusehotder

308-0002 1 Switch, Toggle (SPST)
308-0410 1 Switch, Push

SWITCH, TOGGLE - SELECTOR

308-0220 1 Standard & Cycile Cranking

Controls

308-0347 i Penn State Controls
308-0539 1 Remote Alarm Circuit Controls
193-0250 3 Resistor, Gauge

302-0081 1 Ammeter

183-0243 1 Gauge, Pressure - Qil
193-0245 1 Gauge, Temperature - Engine

Coolant

183-0248 1 $Gauge, Temperature - Oil
302-0749 }{Tachometer - Electrical
*LIGHT, INDlCATOR 28 VDC (Lens Color & Legend
Listed Below)

322-0119 1 RED - OVERCRANK
322-0120 1 RED - LO OIL PRESS
322-0121 1 RED - HI ENG TEMP
322-0122 1 RED - LO ENG TEMP
322-0123 1 RED - OVER SPEED
322-0135 1 RED - OVER VOLTAGE
322-0137 1 RED - (No Legend)

307-1157 2 Spring, Hold Down - Relay
307-1081 1 Relay - Starter Protection
307-1056 1 Relay - Start Disconnect
870-0053 1 Nut, Hex (#10-32)

850-0030 1 Washer, Lock - Spring (#10)
332-0052 1 Clamp, Loop

338-1016 1 Harness, Wiring - Engine Control

(Includes Parts Marked 1)
ATTACHING HARDWARE FOR WIRING HARNESS

812-0061 4 Screw, Machine - Round Head
(#6-32 x 3/8")

812-0066 2 Screw, Machine - Round Head
(#6-32 x 3/4")

853-0003 8 Washer, Lock - Spring (#6)

860-0006 4 Nut, Hex (#6-32)

323-0984 2  tConnector, Plug, Electrical
(12 Pin)

323-0765 2  1Socket, Relay

357-0004 1 tDiode

332-1005 1 tBoard, Terminal (20 Place)

332-1559 1 Strip, Marker

REF.

NO.
27
28
29

30
31

32

33
34

35
36

37

38
39

49

PART QTy. PART
NC. USED DESCRIPTION
815-0026 3 Screw, Machine - Truss Head
{(#10-32 x 3/8")

856-0003 3 Washer, Lock - EIT (#10)
850-0030 k] Washer, Lock - Spring (#10)
870-0053 3 Nut, Hex (#10-32}
PANEL, CONTROL - ENGINE
301-4086 1 With Three Gauge Mtg. Holes
301-4223 1 With Four Gauge Mta. Holes
301-3997 1 With Five Gauge Mtg. Holes
315-0361 1 Transformer, Step-down

ATTACHING PARTS FOR TRANSFORMER

812-0081 2 Screw, Machine - Round Head
(#6-32 x 3/8")
853-0003 2 Washer, Lock - EIT (#6)
357-0018 1 Diode With Terminais
813-0098 2 Screw, Machine - Round Head
(#10-32 x 3/8"})
850-0030 2 Washer, Lock - Spring (#10)
526-0009 2 Washer, Fiat (7/32” 1D x
1/2" OD x 1/16” Thk)
856-0003 2 Washer, Lock - EIT (#10)
307-0081 1 Relay, Solenoid - Start (24 VDC)
GROUND TERMINAL ASSEMBLY (Inciudes Parts
Marked #)
871-0010 2  #Nut, Hex - Brass (#10-32)
850-0030 1 #Washer, Lock « Spring (#10)
526-0062 2  #Washer, Flat - Brass (13/64" 1D x
1/2" OD x 1/16" Thk)
853-0008 1  #Washer, Lock - ET (#10)
856-0003 1 #Washer, Lock - EIT (#10)
815-0203 1 #Screw, Machine - Round Head,
Brass (#10-32 x 7/8")
815-0387 4 Screw, Machine - Pan Head,
Cross-Recessed Drive
(#6-32 x 1/4")
301-4015 1 Cover, Access - Conrol Plug=in
Modules
300-1573 1  £Control, Cycle Cranker
300-1574 1 £Control, Start - Disconnect
300-1575 1 £Control, Overspeed
300-1576 1 £Control, Engine Monitor No. 1
300-1577 1 £Control, Engine Monitor No. 2
300-1578 1  £Control, Engine Shutdown
300-1579 1 £Control, Time Delay, Start-Stop
300-1572 1 Chassis, Control

1 - Optional Items Used with Engine Mounted Senders.

1 - Parts included in Wiring Harness.

# - Parts Included in Ground Terminal Assembly.

£ - See Separate Parts Manual #900-0234 for Components.

* - NOTE: For lamp replacement order 322-0137 remove and
discard plain red lens, instali lens with legend from burned out
light - lights snap in and out of panel.

B3

E



SC1171-1

36

GENERATOR CONTROL




REF.
NO.

1

oL

10

12
13
14
15
16

GENERATOR CONTROL

PARY
DESCRIPTION

Qry.
USED

PART
NO.

WIRING HARNESS - GENERATOR CONTROL (Includes

Terminal Block)

338-0759 1 Used on Codas 31, 4R, 4X, 54X,
8, 58, 519, 521

338-0018 1 Used on Codes 57, 7X, 9X, 520,
522

ATTACHING HARDWARE FOR WIRING HARNESS

812-0068 2 Screw, Machine - Round Head
(#18-32 x 3/4")
850-0020 2 Washer, Lock - Spring (#6)
332-0795 1 Biock, Terminal - 18 Place
332-1242 1 Strip, Marker - 16 Place
AMMETER (Select As Requirad)
302-0414 1 Scaile Reads 0-500 Amperes
302-0415 1 Scale Reads 0-750 Amperes
302-04186 1 Scale Reads 0-1000 Amperes
302-0840 1 Scale Reads 0-1200 Amperes
302-0641 1 Scale Reads 0-1500 Amperes
302-0642 1 Scale Reads 0-2000 Amperes
302-1044 1 Scaie Reads 0-2500 Amperes
302-1045 1 Scale Reads 0-3000 Amperes

VOLTMETER (Select As Required)

302-0421 1 Scale Reads 0-300 Volts
302-1283 1 Scale Reads 0-500 Voits
302-1072 1 Scale Reads 0-800 Volts
302-0779 1 Scale Reads 0-750 Volts

METER, FREQUENCY (Select As Required)
302-0810 1 60 Hertz, 208 Volt

302-081% 1 60 Hertz, 240 Volt

302-0884 ] 50 Hertz, 208 Voit

302-0895 1 50 Hertz, 240 Volt

METER, TIME TOTALIZING (Select As Required)

302-0466 1 60 Hertz

302-0469 1 50 Hertz

320-0307 1 Lock, Handle - Circuit Breaker
(Used on Penn State Sets)

ATTACHING HARDWARE FOR LOCK

815-0203 1 Screw, Machine - Round Head
{#10-32 x 7/8")

854-0010 1 Washer, Lock - IT (#10)

871-0010 1 Nut, Hex (#10-32)

320-0455 1 Circuit Breaker - 3 Amp, 240 Volt

ATTACHING HARDWARE FOR CIRCUIT BREAKER

812-0061 2 Screw, Machine - Round Head
(#6-32 x 3/8")

850-0020 2 Washer, Lock - Spring (#6)

815-0203 . 1 Scraw, Machine - Round Head,
Brass (#10-32 x 7/8")

871-0010 1 ‘Jut, Hex - Brass (#10-32)

853-0008 1 Washer, Lock - ET (#10)

526-0049 1 Washer, Flat - Brass (13/64" 1D x
7/16" OD x 1/32” Thk)

517-0131 1 Pilug, Plastic

303-0032 1 Knob

303-0878 1 Knob, Pointer

308-0284 1 Switch, Selector

303-0170 1 Rheostat (35K Ohms, 25 Watt)

151-0402 1 Potentiometer (5K Ohms)

406-0334 2 Clip, Retaining - Turnbutton

Fastener

REF.

[Yy.N
T,

17
18
19
1
22

23
24

25

26

NOTE:

27

28
20

3
32

a3
25

36

PART QrTy. PART
~NO. USED DESCRIPTION

406-0333 2 Stud, Turnbutton Fastener

870-0053 1 Nut, Hex (#10-32)

850-0030 1 Washer, Lock - Spring (#10)

332-0051 1 Clamp, Loop

815-0026 3 Screw, Machine - Truss Head
(#10-32 x 3/8")

301-3342 1 Panel, Control

408-0332 2 Racaptacie, Turnbutton Fastener

315-0384 1 Reactor

ATTACHING PARTS FOR REACTOR

812-0061 2 Screw, Machine - Round Head
(#6-32 x 3/8")

853-0003 2 Washer, Lock - ET (#6)

305-0875 1 Rectitier, Bridge

ATTACHING PARTS FOR RECTIFIER

812-0070 2 Screw, Machine - Round Head
(#6-32 x 1-1/4")

850-0020 2 Washer, Lock - Spring (#6)

TRANSFORMER, VOLTAGE (Select As Applicable)

315-0342 1 120 VAC Output Signal
315-0431 1 240 VAC Output Signal
Transformer is Matched to Voltage Regulator

ATTACHING PARTS FOR TRANSFORMER
812-0061 2

s ____ | W PN P i . WA [y I PR §
Crew, macming < mouna Nneéaa

(#6-32 x 3/8")

853-0003 2 Washer, Lock - ET (#6)

812-0065 4 Screw, Machine - Round Head
(#6-32 x 5/8")

853-0003 4 Washer, Lock - ET (#6)

REGULATOR, VOLTAGE (includes Fuses When

Applicable)

332-1704 1 £Requires 120 VAC Input Signal
(Used Only on Early Spec B
Models)

332-2029 1 £Requires 240 VAC Input Signal
Semi-Frequency Sensitive
Type

332-2030 1 £Requires 240 VAC Input Signal -
Voltage Sensitive Type

332-2031 1 £Requires 240 VAC Input Signal -
Frequency Sensitive Type

321-0204 2 Fuse, Cartridge (1/4 Amp) - Part
of Voltage Regulator

5§08-0001 4 Grommet, Rubber

800-0045 4 Screw, Cap - Hex Head
(5/16-18 x 3/8")

850-0045 4 Washer, Lock - Spring (5/16")

402-0070 4 Dampener, Vibration

337-0149 1 Strap, Ground

ATTACHING PARTS FOR STRAP

800-0046 1 Screw, Cap - Hex Head
(5/16-18 x 3/8")

850-0045 1 Washer, Lock - Spring (5/16")

856-0008 2 Washer, Lock - EIT (5/16")

862-0015 1 Nut, Hex (5/16-18)

301-4135 1 Box, Control

£ - See Separate Parts Catalog #900-0234 For Components.

B5



GENERATOR ASSEMBLY

44
|

L {1

37’..35

10

1211

dd

14

Gy

B6



REF.
NO.

1

- -k b
@WN 200 O~NOPOAEA2AL N

-
n

GENERATOR ASSEMBLY

PART Qry. PART REF. PART ary. PART
RO. USED DESCRIPTION NO. NO. USED OESTRIPTION
800-0009 4 Screw, Cap - Hex Head A00 kW &5 ¥z Sels
(1/4-20 x 1-1/2") 220-2754 1 Code 7X; 240/418, 60 Hz
800-0013 2 Screw, Cap - Hex Head 220-2755 1 Code 41207208V, 60 Hz
(1/4-20 x 2-1/27) 220-2758 1 Code 4X: 240/418 V., 80 Hz
850-0040 ] Washer, Lock - Spring (1/4”) 220-2757 1 No Code; 139/240 V, 80 Hz
882-0007 4 Nut, Hex (5/8-11) 220-2758 1 Code 9X: 347/600 V, 80 Hz
850-0070 4 Washer, Lock - Spring (5/8") 220-2759 1 Code 50. 120/240 V., 60 Hz
520-0892 2 Stud (5/6-11 x 5/8-11 x 3-3/4") 220-2760 1 Code 60; 240/480 V, 60 H2z
232-1973 1 Grill - Generator End Beli 220-2761 1 Code 7.220/380V, 80 Hz
800-0003 1 Screw, Cap - Hex Head 400 kW 80 Kz Sets
(1/4-20 x 1/2") 220-2778 1 Code 520; 220/380,
850-0040 1 Washer, Lock - Spring {1/4”) 230/400 V. 50 Mz
234-0272 1 Cover, Fan #20-2T79 1 Code 518; 110/190,
800-0026 6 Screw, Cap - Hex Head 115/200 V, 50 Hz
{5/18-18 x 3/4") 220-2780 1 Code 522. 240/416,
850-0045 6 Washer. Lock - Spring (5/16") 254/440 V, 50 Mz
BAND, STATOR - TOP 220-2781 1 Code 521; 120/208,
234-0288 1 330 kW 50 Hz, 400 kW 60 Hz 127/220V, 50 Hz
gsa-ogag T0 1B TTm kW 50 Mz, 450 kW 60 Hz m&:fw'?re 60
AND, STATOR - BOTTOM 220-2769 1 o 7X; 240/416, 60 Hz
234-0278 1 330 kW 50 Hz, 400 kW 60 Hz 220-2770 1 Code 4; 120/208 V, 60 Hz
234-0279 1 400 kW 50 Hz, 450 kW 60 Hz 220-2771 1 Code 4X; 227/480 V, 60 Hz
150-1556 1 Sansor Assembly - Speed 220-2772 1 No Code,; 139/:38 \'A gg Hz
{includes Parts Marked t) 220-2773 1 Code 9X; 347/6800 V, 80 Hz
812-0148 2 Screw, Machine - Round Mead 220-2774 1 ggdo gg ; iglzg ¥ g :z
(1/4-20 x 1/2") 220-2775 1 de 6D, /4 R 2z
850-0040 2 Washer, Lock - Spring (1/4") 220-2776 1 Code 7;220/380V, 80 Hz
868-0011 2  tNut, Hex - Jam (3/4-16) 42 805-0035 6 Bolt, Place (5/8-11 x 1-1/2")
150-1406 1 tSensor, Magnetic - Speed 43 850-0070 6 Washer, Lock - Spring (5/8")
150-1410 1 tCap, ingsulator 44 ROTOR ASSEMBLY, GENERATOR (Includes Parts
150-1555 1 tBracket, Mounting - Speed N(l’arke;%f) 400 kW, 60 H.
Sensor 201-1 1 kW, 2
8i2-0182 1 Screw, Machine - Round Head 201-1785 1 A330‘; km. 22 :i
(3/8-16 x 1) 201-1786 1 480 kW, 80 Hz
856-0010 1 Washer, Lock - External/ 201-1787 1 400 kW, 50 Hz
150-1557 ] w::l:'{‘;'p’;:g‘;;g; ?)r) 45 820-1067 2 £Sccr:ew. M;chine -dP(a“r; :.;;d. v
" ross-Recesse x1"
526-0077 1 Washer, Flat (13/32 1D x 48 526-1009 2  £washer, Fiat - Cadmium Plated
510-0091 ) ENu Lock - Bearing (7/32 1D x 1/2" 0D x 1/18"
) . - Thk)
g}g:gggg : g‘g::r'l‘:; ‘é‘:"’:‘ - Bearing 47  850-1030 2  £Washer, Lock - Spring,
' ) Cadmium Plated (#10)
232-1923 1 Ring. H-o&der_- Bearing 48 870-1053 2 ENut. Hex (#10-32)
:gg:ggg; ; gpl';"g'_-' Be:" ing '(‘;;‘89 :"1°"’1°'1 o) 49 510-0092 1 £Nut, Lock - Bearing
olt - Hex Hea -1 x 1-1/2" 50 510-0094 1 £Washer, Lock - Bearing
232-1957 1 Support, Generator 51 £ROTOR ASSEMBLY, EXCITER (See Separate Group for
800-0051 6 Screw, Cap - Hex Head Component Parts)
(3/8-16 x 1-1/4") . 201-1501 1 60HzSets
850-0050 6 Washer, Lock - Spring (3/8") 201-1549 1 50 Hz Sets
211-0170 1 End Bell Assembly (tncludes 52 §15-0162 1 £Key. Rectangular
Replaceable Parts Marked *) B v 9 1 "
800-0031 12 *Screw. Cap - Hex Head 53 805-0035 12 £ plt (5/8-11 x 11-1/2")
5/16-1 epx 11127 54 232-2833 1 £Disc & Fan Assembly
221-0153 6 "Shoe, Pole - Exciter Stator 1 - Included in Sneed Sensor Assembly.
2221693 1 *Coil Assembly, Field - - included in End Bell Assembly.
Exciter Stator (Set of Six Coils) £ - Inctuded in Generator Rotor Assembly.
800-0092 16 Screw, Cap - Hex Head
(1/2-13 x 1-1/2")
850-0060 16 Washer, Lock - Spring (1/2")
STATOR, GENERATOR (Includes Bus Bar Assembly
Shown In Separate Figure)
230 kW 50 Hz Sels
220-2763 1 Code 520, 220/380,
230/400 V, 50 Hz
220-2764 1 Code 519; 110/190,
115/200 V, 50 Hz
220-2765 1 Code 522; 240/418,
254/440 V, 50 Hz
220-2766 1 Code 521, 120/208,

127/220V, 50 Hz

B7



BUS BAR ASSEMBLY

049202




PARY
NO.

232-1994
800-0151

850-0079
800-0081

§28-0029

850-0050
862-0003
232-1997
232-1992
800-0007

526-0018

850-0040
862-0001
232-1999

232-2000
315-0302
800-0005

850-0040
862-0001
232-1998
232-1995
620-0893
232-1998
232-2001
232-1991
232-1990
800-0052

Qry.

3

A4 N N

NEab »

-l

Qw.aw..;.a.aam D -

BUS BAR ASSEMBLY

PART

Bracket, Bus Bar

Sorew, Can - Hey Head
{(3/4-10x 1")

Washer, Lock - Spring (3/4")

Screw, Cap - Hox Head
{3/8-16 x §-1/4")

Washer, Flat (25/84" 1D x
7/8" OD x 1/18" Thk)

Washaer, Lock - Spring (3/8")

Nut, Hex (3/8-18)

Board, insulating

Bracket, Bus Bar

Screw, Cap - Hex Head
(1/4-20x 1)

Washer, Flat (17/
5/8” OD x 1/16")

Washer, Lock - Spring (1/4")

Nut, Hex (1/4-20)

Bracket, Terminal Board
Mounting

Bracket, Terminal Board
Mounting

Shelf, Current Transformer

Screw, Cap - Hex Head
(1/4-20 x 3/4")

Washer, Lock - Spring (1/4")

Nut, Hex (1/4-20)

Board, insulating

Board, Insulating

Stud (5/16-18 x 5/18-18 x 1-5/8")

Bar, Bus (17-3/8" Lg)

Bar, Bus (13-1/4" Lg)

Ber, Bus (Double)

Bar, Bus

Screw, Cap - Hex Head
(3/8-16 x 1-1/2")

" 10 x

B9

REF,

NO.

4
42

45
47

49

51
52

55

PARY
NO.

526-0029

862-0003
800-0052

882-0003
802-0089

528-0115

862-0015

862-0001
232-1983

232-2005

Qrvy.
USED

X -X -]

»

6
6
8
32
32
32
4
4
4
1

1

PART
DESCRIPTION

Washer, Flat (25/64” 1D x
7/8" OD x 1/18" Thk)

Washer, Lock - Spring (3/8")

Nut, Hex (3/8-18)

Screw, Cap - Hex Head
(3/8-18 x 1-1/2")

Washer, Flat (25/684" 1D x

778" OD x 1/1€" Thk)

Washer, Lock - Spring (3/8")

Nut, Hex {3/8-18)

Screw, Cap - Socket Head
(3/8-18 x 5/8")

Washer, Flat (11/32” 1D x
11/16" OD x 1/16" Thk)

Washer, Lock - Spring (5/16")

Nut, Hex (5/16-18)

Screw, Cap - Hex Head
{1/4-20 x 3/4")

Washer, Lock - Spring (1/4")

Nut, Hex (1/4-20)

Jumper, Bus Bar (Used on
Paraliel Wye Wound Generator)

Jumper, Bus Bar (Used on
Deita Wound Generator)

TRANSFORMER, CURRENT (Check Transformer
Namepiate—Select According to Rating)

302-0547
302-0625
302-0589
302-0643
302-0844
302-0845
800-0052

526-0029

850-0050
862-0003

BD O ODWWWWLW

Namepiate Heads 500/5
Nameplate Reads 750/5
Nameplate Reads 1000/5
Nameplate Reads 1200/5
Nameplate Reads 1500/5
Nameplate Reads 2000/5
Screw, Cap - Hex Head

(3/8-18 x 1-1/2")
Washer, Flat (256/64" 1D x

7/8” OD x 1/16" Thk)
Washer, Lock - Spring (3/8")
Nut, Hex (3/8-16)



EXCITER ROTOR

G-1082

REF. PART QTy. PART
NO. NO. USED DESCRIPTION
1 813-0100 2 Screw. Machine - Round Head

(#10-32x 1'2")

2 870-0053 2 Nut. Hex (#10-32)
3 §50-0030 2 Wagher, Lock - Spring (=10}
4 526-0008 2 Washer, Flat (1364 ID x
7/16" OD x 132" Thk)
5 ROTOR ASSEMBLY. EXCITER (Includes Parts Marked =)
201-1501 1 Standard. 60 Hz
201-1549 1 Standard, 50 Hz
6 B813-0114 4  +Screw. Machine - Round Head
(#10-32 x 3")
7 870-0053 4  +Nut Hex (#10-32)
8 850-0030 4  +Washer. LOCK - Spring (#10)
9 526-0009 4  +Washer. Flat- (7 32 IDx
1/2" OD x 1 16" Thk)
10 508-0124 4 +Spacer. Stepped
11 508-0156 8  +Washer. Insulating
12 508-0093 2 +Grommet. Rubber
13 862-0001 6  +Nut Hex (1 4-28}
14  850-0040 6  +Washer. Lock - Spring {1 4
15 358-0011 3 +Diode. Rectifier - Positive
(CR1. CR2. CR3)
16 358-0012 3  +Diode. Rectifier - Negative
(CR4, CR5. CR6)
17 363-0025 1 +Heat. Sink - Positive Diodes
18 363-0033 1 +Heat, Sink - Negative Diodes

+ - Parts Included in the Exciter Rotor Assembly.



« \ 12
D

REF.

4

)

g\
7Y/

‘

ke

PART
NO.

800-0132

850-0070
800-0051

850-0050
862-0003
332-2001
800-0156

800-0157

850-0079
862-0020
403-1360

232-1489
232-1490
403-1363

CHASSIS

/,
-—t
-

1 :H
1O
o
8
10
In XM1207
QarTy. PART
USED DESCRIPTION

4 Screw, Cap - Hex Head
(5/ 8-11 x 1-1/2")
4 Washer, Lock - Spring (5/8")
1 Screw, Cap - Hex Head
(3/8-16 x 1-1/4")
1 Washer, Lock - Spring (3/8")
1 Nut, Hex (3/8-16)

1 Lug, Terminal - Solderiess
12 Screw, Cap - Hex Head
(3/4-10 x 2-1/4") .

2 Screw, Cap - Hex Head
(3/4-10 x 2-1/2")

14 washer, Lock - Spring (3/4")

14 Nut, Hex (3/4-10)

2 Brace, Support - Generator/

Engine

Shim (.0598" Thk)

Shim (.0359” Thk)

Base, Skid

-

Bl



REF.
NO.

1

-~ w; &N

CONTROL, HOUSING

PART QaTy. PART
NO. USED DESCRIPTION
821-0010 24 Screw, Seif-locking - Hex

Washer Head (1.4-20x 1 27)

301-2004 1 Panel. Access - Top

301-2805 2 Panel. Access - Side

821-0014 8 Screw. Self-iocking - Hex
Washer Head (5'16-18 x 1 2

508-1000 4 Channel. Rubber

331-0088 1 Bushing. insulator

508-0203 1 Bushing. Insulator

821-0010 2 Screw. Seif-locking - Hex

Washer Head (1 4-20x 1 2")
821-0014 4 Screw. Self-locking - Hex
Washer Head (5 16-18 x 1 2')

301-4125 1 Bracket. Double Angle
301-4110 1 Panel, Control - Blank
301-4118 1 Housing. Control

B12

11

N:1202



OPTIONAL EQUIPMENT SECTION

This section contains parts listing of factory installed options.
NOTE: options may not be applicable to all models; for field
installations, additional parts are usually required.

e



OPTIONAL GENERATOR CONTROL
(WITH SWITCHING REGULATOR)

|
o ”t 30
N \25 31
a - )

SC1171-2

Q2



REF.

NO.
1

»wn

OPTIONAL GENERATOR CONTROL
(WITH SWITCHING REGULATOR)

PART QaTy. PART REF PART QTy. PART
NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
338-1493 ] Wiring Harness (includes 11 517-0131% 1 Piug, Plastic
Terminal Block) 12  303-0032 1 Knob
ATTACHING HARDWARE FOR WIRING HARNESS 13  303-0076 1 Knob, Pointer
812-0066 2 Screw, Machine - Round Head 14 302-0284 1 Switch, Selector
(#6-32 x 3/4") 15 303-0170 1 Rheostat (35 Ohm, 25 Watt)
850-0020 2 Washer, Lock - Spring (#6) 16 151-0402 1 Potentlometer (5K Ohms)
— e o= P e 17 406-0334 2 Ciip, Retaining - Turnbutton
332-0795 1 Block, Terminal - 16 Place Fastener
332-1242 1 Strip, Marker - 16 Place 18 406-0333 2 Stud, Turnbutton Fastener
AMMETER (Select As Required) 19 870-0053 1 Nut, Hex (#10-32)
302-0414 1 Scale Reads 0-500 Amperes 20 850-0030 1 Washer, Lock - Spring (#10)
302-0415 1 Scale Reads 0-750 Amperes 21 332-0051 1 Clamp, Loocp
302-0416 1 Scale Reads 0-1000 Amperes 22 815-0026 3 Screw, Machine - Truss Head
302-0640 1 Scale Reads 0-1200 Amperes (#10-32 x 3/8")
302-0641 1 Scale Reads 0-1500 Amperes 23 301-8412 1 Panel, Control
302-0642 1 Scale Reads 0-2000 Amperes 24 406-0332 2 Receptacle, Turnbutton Fastener
302-1044 1 Scale Reads 0-2500 Amperes 25 315-0431 1 Transformer, Voltage (240 VAC
302-1045 1 Scale Reads 0-3000 Amperes Output Signal)
VOLTMETER (Select As Required) 26 812-0065 4 Screw, Machine - Round Head
302-0421 1 Scale Reads 0-300 Volts (#6-32 x 5/8")
302-1283 1 Scaie Reads 0-500 Voits 27 853-0008 Washer, Lock - ET (#6)
302-1072 1 Scale Reads 0-600 Volts 28 REGULATOR, VOLTAGE (Requires 240 VAC Input
302-0779 1 Scale Reads 0-750 Volts Signal)
METER, FREQUENCY (Select As Required) 300-1928 1 £Semli-Frequency Sensitive Type
302-0810 1 60 Hertz, 208 Volt 300-1929 1 £Voltage Sensitive Type
302-0811 1 80 Hertz, 240 Volt 300-1930 1 £Frequency Sensitiva Type
302-0894 1 50 Hertz, 208 Volt 28 508-0001 4 Grommett, Rubber
302-0895 1 50 Hertz, 240 Volt 30 800-0045 4 Screw, Cap - Hex Head
METER, TIME TOTALIZING (Select As Required) (5/16-18 x 3/8")
302-0466 1 60 Hertz 31 850-0045 4 Washer, Lock - Spring (5/16")
302-0469 1 50 Hertz 32 402-0070 4 Dampener, Vibration
320-0202 1 Tie Bar - Circuit Breaker 33 337-0049 1 Strap, Ground
320-0307 1 Lock, Handle - Circuit Breaker ATTACHING PARTS FOR STRAP
(Used On Penn State Sets) 800-0045 1 Screw, Cap - Hex Head
320-0455 2 Circuit Breaker - 3 Amp, 240 Volt (5/16-18 x 3/8")
ATTACHING HARDWARE FOR CIRCUIT BREAKER 850-0045 1 Washer, Lock - Spring (5/16")
812-0061 Screw, Machine - Round Head 856-0008 2 Washer, Lock - EIT (5/16")
. (#6-32 x 3/8") 862-0015 1 Nut, Hex (5/16-18)
850-0020 4 Washer, Lock - Spring (#8) — s e e ¥ o e e
815-0203 2 Screw, Machine - Round Head, 34 301-4135 1 Box, Control
Brass (#10-32 x 7/8") . )
871-0010 2 Nut, Hex - Brass (#10-32) £ - See Separate Parts Catalog #900-0234 For Components
853-0008 2 Washer, Lock - ET (#10)
526-0049 2 Washer, Flat - Brass (13/64” ID x

7/16" OD x 1/32" Thk)

(&



OPTIONAL
VOLTAGE SUPPRESSOR ASSEMBLY

(-]

XES1229

REF. PART QaTy. PART
NO. NO. USED DEECRIPTION
1 Voltage Suppressor Assembly
1 813-0120 4 Screw, Machine - Round Head
(#10-32 x 3-1/2")
2 526-0140 4 Washer, Flat (7/32" ID x
3/8" OD x 3/64” Thk)
3 850-0030 4 Washer, Lock - Spring (#10)
4 870-0053 4 Nut, Hex (#10-32)
5 508-0093 2 Grommet, Rubber
6 305-0526 1 Set, Voltage Suppressor
(Matched Pair) - Includes
. Attaching Parts
7 526-0140 4 Washer, Flat (7/32” ID x
3/8" OD x 3/64” Thk)
8 850-0030 4 Washer, Lock - Spring (#10)
9 870-0053 4 Nut, Hex (#10-32)
10 363-0025 ] Heatsink - Positive
11 363-0033 1 Heatsink - Negative



OPTIONAL
DUAL VOLTAGE SUPFRESSOR ASSEMBLY

XES1230

REF. PART QaTy. PART
NO. NO. USED DESCRIPTION
1 Dual Volitage Suppressor
Assembly
1 813-0120 8 Screw, Machine - Round Head
(#10-32 x 3-1/2")
2 526-0140 8 Washer, Flat (7/32" 1D x
3/8" OD x 3/64" Thk)
3 850-0030 8 Washer, Lock - Spring (#10)
4 870-0053 8 Nut, Hex (#10-32)
5 508-0093 2 Grommet, Rubber
6 305-0526 2 Set, Voltage Suppressor
{Matched Pair) - Includes
Attaching Parts
7 526-0140 8 Washer, Flat (7/32" ID x
3/8” OD x 3/64" Thk)
8 850-0030 8 Washer, Lock - Spring (#10)
9 870-0053 8 Nut, Hex (#10-32)
10 363-0025 1 Heatsink - Positive
11 363-0033 1 Heatsink - Negative

&



OPTIONAL
GENERATOR HEATER

e o e e e o o 4 e > >

Py |
:
b
g
A

A

]
]
1
(]
9
1
\
q
]

HI
L

f—‘}:
{
{]
]
(%

. A J
e e T e et o o

A

-

1
]

11
e

» -
\ ;
e

G-110%

REF. PART QTy. \ PART
NO. NO. USED . DESCRIPTION
1 812-0068 4 Screw, Machine - Round Head
(#6-32 x 1")
2 853-0003 4 Washer, Lock - External Tooth
(#6) ’
3 860-0005 4 Nut, Hex (#6-32)
4 309-0128 1 Thermostat - Adjustable
5 332-0333 1 Terminal Block
6 332-0499 1 Strip, Marker
7 £862-0003 6 Nut, Hex (3/8-16)
8 850-0050 4 Washer, Lock - Spring (3/8")
9 526-0029 4 Washer, Flat (25/64" 1D x
7/8" OD x 1/16" Thk)
10 526-0123 6 Washer, Flat (25/64" 1D x
1-1/4" OD x 1/16” Thk)
11 814-0203 2 Screw, Machine - Flat Head
(3/8-16 x 2")
12 333-0059 2 Heater - 120 Volt, 125 Watt

(6



OPTIONAL
UAL SENSOR ASSEMBLY
RATOR OVER/UNDER SPEED)

D
(GENE

ES1228

REF. PART QTy. PART
NO. NO. USED DESCRIPTION

1 Dual Sensor Assembly
1 812-0148 2 Screw, Machine - Round Head
(1/4-20 x 1/2")
2 850-0040 2 Washer, Lock - Spring (1/4")
3 150-1410 2 Cap, Insulating
4 868-0011 4 Nut, Hex - Jam (3/4-16)
5 150-1406 2 Sensor, Magnetic
6 150-1878 1 Bracket, Mounting - Magnetic

Sensor

7



OPTIONAL
CONTROL HEATER

2
sC-1188
}
REF. PART Qry. BPART
NO. NO. USED DESCRIPTION
1 335-0116 1 Cable, Electrical (3 Wire)
2 812-0090 2 Screw, Machine - Round Head
(#8-32 x 2-1/4")
3 860-0006 4 Nut, Hex (#6-32)
4 856-0001 2 Washer, L.ock - EIT (#6)
5 301-1886 1 Cover, Thermostat
6 309-0128 1 Thermostat - Adjustable
7 800-0007 2 Screw, Cap - Hex Head
(1/4-20 x 1)
8 862-0001 2 Nut, Hex (1/4-20)
9 850-0040 2 Washer, Lock - Spring (1/4")
10 526-0052 2 Washer, Flat (17/64" ID x
8/16” OD x 1/16” Thk)
11 862-0015 4 Nut, Hex (5/16-18) - Used
As Spacers
12 333-0151 1 Heater - 75 Watt, 120 Vac,

300 Watt, 240 VAC

(8



REF.
NO.

6
7

OPTIONAL
FUEL. PRESSURE GAUGE

PART QTy. PART
NO. USED DESCRIPTION

FUEL PRESSURE GAUGE (Includes Parts

Marked #)

539-0429 1 0 to 200 Ibs. Range

502-0034 2  #Elbow with Compression Nut &
Ring - Brass (1/8"” NPT x 3/16"
Tube) ‘

370-4003 1 #Tube, Copper (3/16” OD x
.030 Thk x 72")

504-0064 1 #Valve, Gate (1/8” NPT)

193-0128 1 #Gauge, Pressure with Bracket
and Attaching Hardware

800-0130 1 #3crew, Cap - Hex Head
(5/8-11 x 1)

850-0070 1 #Washer, Lock - Spring (5/8")

193-0029 1 #Bracket, Mounting - Gauge

# - Parts included in Fuel Gauge Assembly

8



OPTIONAL
FILTER - FUEL/WATER

XF81355

REF. PART QTy. PART
NO. NO. USED DESCRIPTION

1 501-0292 1 Line, Fuel - Flexible

2 501-0291 1 Line, Fuel - Flexible

3 502-0644 2 Etbow, Pipe - 90 DEG, Swivel

4 800-0028 4 Screw, Cap - Hex Head
(5/16-18 x 1")

5 4

6 4

850-0045 Washer, Lock - Spring (5/16")

526-0022 Washer, Flat (21/84" 1D x
9/16" OD x 1/18” Thk)
7 148-1625 1 Filter, Fuel/Water (Includes
Element)
8 149-1689 1 Element, Fuel/Water Filter
9 800-0053 3 Screw, Cap - Hex Head
(3/8-16 x 1-3/4")
10 800-0051 1 Screw, Cap - Hex Head
(3/8-16 x 1-1/4")
11 526-0026 1 Washer, Flat (13/32” ID x

3/4”" OD x 1/18” Thk)

12 850-0050 3 Washer, Lock - Spring (3/8")
13 526-0280 1 Washer, Bevel

14 862-0003 3 Nut, Hex (3/8-16)

15 149-1683 1 Bracket, Mounting - Fuel/Water

Filter

(10



REF.
NO.

1

(]

PART
NO.

QTY.
USED

OPTIONAL
FUEL TANK RESERVOIR

"y

\ amwwa
_———

-—————
pepeppuupneey

PART
DESCRIPTION

LINE, FUEL - FLEXIBLE (Select As Required)

501-0248
501-0218
501-0211

1
1

1

RETURN - ENGINE TO TANK

36" Lg, 3/4-16 SAE 45 DEG
Female Swivel End

42" |.g, 3/4-16 SAE 45 DEG
Female Swivel End

85" Lg, 3/4-16 SAE 45 DEG
Female Swivel End

LINE, FUEL - FLEXIBLE (Select As Required)

501-0332
501-0285
501-0217
505-0056
505-0110

1

1

1

IN - TANK TO ENGINE

30" Lg, 1-1/6-14 SAE 45 DEG
Female Swive! End

36" Lg, 1-1/16-14 SAE 45 DEG
Female Swivel End

52" Lg, 1-1/16-14 SAE 45 DEG
Female Swivel End

Plug, Pipe - Square Head
(/2" NPT)

Plug, Pipe - Square Head
(3/8” NPT)

q )

PART
NO.

415-0170
158-0020
821-0023
870-0048
415-0170
415-0172
821-0013
870-0065
159-1067
159-1057
800-0051
870-0138

159-1058

QTy.
USED

s N

BN

FS1195-1

PART
DESCRIPTION

Switch, Fuel Level

Cap, Fuel Tank

Screw, Self-locking - Hex
Washer Head (5/15-18 x
1-1/2")

Nuti, Self-tocking - Hex
(5/16-18)

Strap, Hold-down

Tank, Fuel (25 Gals)

Screw, Seif-locking - Hex
Washer Head (1/4-20 x 1")

Nut, Self-tocking - Hex
(174-20)

Brace

Support, Channel -

Screw, Cap - Hex Head
(3/8-16 x 1-1/4")

Nut, Self-locking - Hex
(3/8-18)

Plate, Mounting - Fuel Tank



OPTIONAL
FUEL TANK RESERVOIR
(OVERHEAD/UNDERGROUND APPLICATION)

XFS1354

(12



OPTIONAL
FUEL TANK RESERVOIR
(OVERHEAD/UNDERGROUND APPLICATION)

REF. PART QTy. PART REF. PART QTy. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
FUEL TANK RESERVOIRS (All Parts Common Except As 12 800-0002 8 Screw, Cap - Hex Head

Marked)

(1/4-20 x 3/8")

1 Underground Supply Tank 13 526-0063 8 Washer, Flat - Copper (17/64” 1D
Applications x 7/16” OD x 1/32" Thk)
1 Overhead Supply Tank 14  415-0486 1 Gasket - Access Piate
Applications 15 309-0407 1 £Valve, Float
LINE, FUEL - FLEXIBLE (Select As Required) 16 821-0023 4 Screw, Self-locking - Hex
RETURN - ENGINE TO TANK Washer Head (5/16-18 x 1-1/2"
501-0248 1 36" Lg, 3/4-16 SAE 45 DEG 17 870-0048 4 Nut, Self-locking - Hex
Female Swivel End Washer Head (5/16-18)
501-0216 1 42" Lg, 3/4-16 SAE 45 DEG 18  415-0110 2 Strap, Retaining - Fuel Tank
Female Swivel End 19 415-0482 1 Tank, Fuel - 25 Gals (Iinciudes
501-0211 1 65" Lg, 3/4-16 SAE 45 DEG Access Cover Plate)
Femaie Swivel End 20 415-0513 Plate, Cover - Access
LINE, FUEL - FLEXIBLE (Select As Required) 21 821-0004 Screw, Self-locking - Hex
IN - TANK TO ENGINE Washer Head {#10-32 x 5/16")
501-0332 1 30" Lg, 1-1/6-14 SAE 45 DEG 22 415-0464 1 Cover, Access - Relay
Femaie Swivel End 23 307-1056 1 Relay - 24 VDC
501-0285 1 36" Lg, 1-1/16-14 SAE 45 DEG 24 812-0079 2 Screw, Machine - Round Head
Female Swivel End (#8-32 x 1/2")
501-0217 1 52" Lg, 1-1/16-14 SAE 45 DEG 25 323-0804 1 Socket, Relay
Female Swivel End 26 821-0008 2 Screw, Self-locking - Hex
3 502-0133 1 Elbow, Pipe - Street, 90 DEG Washer Head (1/4-20 x 5/16")
(1/2" NPT} 27 415-0463 1 Box, Control - Relay
4 505-0130 1 Plug, Pipe - Square Head 28 821-0013 4 Screw, Self-locking - Hex
(374" NPT) Washer Head (1/4-20 x 1)
5 505-0110 1 Plug, Pipe - Square Head 29 870-0065 4 Nut, Seif-iocking - Hex
(3/8” NPT) Washer Head (1/4-20)
6 505-0056 1 Piug, Pipe - Square Head 30 159-1059 2 Brace, Support - Fuel Tank
1/2" NPT) 31 870-0048 8 Nut, Self-locking - Hex Washer
7 415-0485 1 Switch, Float - Liquid Level Head (5/16-18)
8 158-0020 1 Cap, Fuel Tank 32 402-0485 4 Mount, Vibration
9 505-0056 1 +Plug, Pipe - Square Head 33 415-0483 1 Plate, Mounting - Fuel Tank
(1/2" NPT) 34 800-0051 4 Screw, Cap - Hex Head
10 307-1861 1 £Solenoid - 24 VDC (1/2” NPT) (3/18-15 x 1-1/4")
11 505-0100 1 £Nipple, Pipe - Close (1/2” NPT 35 870-0138 4 Nut, Self-locking - Hex Washer
x 1-1/8" Lg) Head (3/18-18)
36 159-1057 1 Frame, Support - Fuel Tank

t - Parts used only in Underground Supply Tank Applications.
£ - Parts used only in Overhead Supply Tank Applications.

(3



OPTIONAL WATTMETER

2
| e ! 7
10 — 6
!
8 L —
2
9
11 4
e § &
1
1817
bt 4
14
i3
19,20 sCc1187
REF. PART QTy. PART REF. PART QTy. PART
NO. NO.  USED DESCRIPTION NO. NO. USED DESCRIPT!OI;J
1 815-0026 2 Screw, Machine - Truss 15 853-0003 4 Washer, Lock - Externa
" Tooth (#6)
Head (#10-32 x 3/8") Hex (#6-32)
2 853-0008 2 Washer, Lock - External 16 860-0006 4 Nut, 1ex (Sl .
Tooth (#10) 17 332-0609 : L«:’rr:;r:agm :p
3 301-3476 1 Cover - Transducer Box 18 332-0610 ,
4 508-0001 2 Grommet, Rubber (1-1/6" QD) 19 302-1102 1 Wattmeter (Lgss Replaceable
5 860-0008 8 Nut, Hex (#8-32) 20 DIAL, WATTMETER (Select as Required)
6 853-0005 8 Washer, Lock - External 302-1103 1 Scale 0-35 kW
Tooth (#8) 302-1104 1 Scale 0-50 kW
7 526-0003 8 Washer, Flat (11/64” ID x 302-1105 1 Scale 0-70 kW
: 3/8” OD x 1/32” Thk) 302-1106 1 Scale 0-90 kW
8 402-0354 4 Mount, Vibration 302-1107 1 Scale 0-115 kW
9 TRANSDUCER (Select as Required) 302-1108 1 Scale 0-160 kW
302-1082 1 60 Hertz 302-1109 1 Scale 0-180 kW
302-1083 1 50 Hertz 302-1110 1 Scale 0-200 kW
10 821-0014 8 Screw, Self-locking - Hex 302-1115 1 Scale 0-250 kW
Washer Head (5/16-18 x 1/2") 302-1116 1 Scale 0-300 kW
11 402-0070 4 Mount, Vibration 302-1117 1 Scale 0-350 kW
12. 301-3477 1 Box, Transducer 302-1118 1 Scale 0-400 kW
13 815-0350 6 Screw, Tapping - Hex Washer 302-1119 1 Scale 0-450 kW
Head {#10-32 x 3/8") 302-1120 1 Scale 0-550 kW
14 812-0063 4 Screw, Machine - Round Head 302-1121 1 Scale 0-650 kW
(#6-32 x 1/2") 302-1122 1 Scale 0-750 kW

14

Dial)



OPTIONAL
FILTER - LUBE OIL

.’6

&

2

//,0

XLS1074

4 1
5
REF. PART QTy. PART REF. PART QTy. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 501-0380 1 Line, Fuel - Flexible 8 122-0526 2 Element, Filter
2 501-0382 1 Line, Fuel - Flexible 9 800-0075 2 Screw, Cap - Hex Head
3 502-0682 1 Nipple, Hex - Line to Pipe (7/16-14 x 2")
Adapter 10 850-0055 2 Washer, Lock - Spring (7/16")
4 505-0021 2 Bushing, Reducer - Hex (3/4" 11 862-0004 2 Nut, Hex (7/16-14)
. NPT x 1/2"' NPT) 12 122-0525 1 Head, Filter
5 502-0599 3 Elbow, Adapter - 90 DEG, 13 800-0132 2 Screw, Cap - Hex Head
Pipe to Line (5/8-11 x 1-1/2")
6 505-0056 2 Plug, Pipe - Square Head 14 526-0033 2 Washer, Flat (41/64" 1D x
(1/2" NPT) 1-1/4" OD x 1/8" Thk)
7 502-0701 4 Bushing, Reducer - Hex 15 850-0070 2 Washer, Lock - Spring (5/8")
(7/8-14 x 1/2" NPT) 16 862-0007 2 Nut, Hex (5/8-11)
17 122-0545 1 Bracket, Mounting - Lube Filter

DI



OPTIONAL

ENGINE COOLANT HEATER

D2

XCS1153

10



REF.
NO.

(¢ -7 N -

OPTIONAL

ENGINE COOLANT HEATER

PART
DESCRIPTION

[

PART Qry.
NO. USED

ENGINE COOLANT HEATER -
1 208 Volt, 1 Phase

1 208 Volt, 3 Phase
1 240 Volt, 1 Phase
1 240 Volt, 3 Phase
1 277 Volt, 1 Piiase
1 380 Volt, 1 Phase
1 380 Volit, 3 Phase
1 440/480 Volt, 1 Phase
1 440/480 Volt, 3 Phase
501-0199 1 Line, Fuel - Flexible
502-0287 1 Elbow, Adapter - 90 DEG (Line
To Pipe
502-0183 1 Adapter, Hex - Line To Pipe
503-0429 4 Clamp, Hose
HOSE, RUBBER - 1" 1D x 1-3/8” OD
503-0768 1 45" Lg
503-0847 1 30" Lg
505-0324 2 Nipple, Pipe-Half (3/4" NPT
x 2" Lg)
505-0759 2 Adapter - Pipe To Hose
505-0041 1 Elbow, Pipe - 90 DEG (1" NPT)
505-0132 1 Eibow, Pipe - 80 DEG (3/4" NPT)
505-0102 1 Nipple, Pips - Close
(3/4" NPT x 1-3/8" Lg)
505-0004 Nipple, Pipe - Close
(1" NPT x 1-1/2" Lg)
331-0027 4 Connector, Romex
335-0122 1 Cable, Electrical
(2-#14, Type S0, 600 Volt)
331-0027 2 Connectos, Romex (Used With

Electrical Contactor Box)
CABLE, ELECTRICAL (Type S0, 600 Volt)

335-0150 1 3-#12 Wires (Single Phase
Heaters) ’

335-0118 1 4-%14 Wires {Three Phase
Heaters)

D3

REF.

NO.
18
17

18
19

20
21
22
23

24
25

26

27
28

PART QTy. PART
NO. USED DESCRIPTION
CONTACTOR, ELECTRICAL
307-1460 1 230 VAC, 3 Pole
307-1164 1 460 VAC, 3 Pole
309-0307 1 Switch, Pressure-
309-0304 1 Switch, Thermostatic
TERMINALS
323-0957 2 Nut, Wire - Used On Ground
Lead
332-0149 6 Lug, Terminatl - Used On White
Leads
505-0099 1 Nipple, Pipe - Closa
(1/4” NPT x 7/ 8")
800-0008 4 Screw, Cap - Hex Head
(1/4-20 x 1-1/4")
870-0212 4 Nut, Self-locking - Hex
(1/4-20)
333-0142 1 Support With Tee - Pressure
Switch Mounting
504-0003 1 Cock, Drain (1/4” NPT)

HEATER, ELECTRICAL - ENGINE COOLANT
(Select as Applicable to Match Voltage and Phase)

333-0143 1 4000 Watt, 208 VAC, 1 Phase
333-0164 1 4000 Watt, 208 VAC, 3 Phase
333-0138 1 4000 Watt, 240 VAC, 1 Phase
333-0190 1 4000 Watt, 240 VAC, 3 Phase
333-0150 1 4000 Watt, 277 VAC, 1 Phase
333-0183 1 4000 Watt, 380 VAC, 1-Phass
333-0174 1 4000 Watt, 380 VAC, 3 Phase
333-0161 1 4000 Watt, 440/480 VAC, 1 Phase
333-0144 1 4000 Watt, 440/480 VAC, 3 Phase
821-0016 4 Screw, Self-locking - Hex
Washer Head (5/16-18 x 3/4")
870-0257 4 Nut, Hex (5/16-18)
130-1192 2 Bracket, Mounting - Heater



OPTIONAL
COOLING SYSTEM WITH STANDPIPE

XCS1152



REF.
NO.

-~ o & 0 N) -a

10
"

12
13
14
15
16
17

16

PART
NO.

503-0648
§03-0788

130-1687
505-1046

505-0178

130-1688
130-1689

QTy.
USED

- P> » o

-

.‘

1
H

OPTIONAL

COOLING SYSTEM WITH STANDPIPE

PART
DESCRIPTION

Clamp, Hose
Hose, Rubber (3" ID x 3-1/4” OD
X 4-1/2" Lg)
Tube, Coolant - Preformed
Nipple, Pipe - Half
(2-1/2" NPT x 8" Lg)
Nipple, Pipe - Half
(2-1/2" NPT x 4" Lg)
Brace, Standpipe - RH
Brace, Standpipe - LH

= AWS) G|ﬂﬂ

ATTACHING PARTS FOR STANDPIPE BRACES

800-0028

.850-0045

862-1015
504-0062

& AR
WAUIIS

503-0612
503-1114

505-1047
505-0453
§05-1045
503-0365
503-1018
505-0437

505-0042

- - N - NN N

-t B ok h

NN

Screw, Cap - Hex Head
(5/16-18 x 1)

Washer, Lock - Spring (5/16")

Nut, Hex - CAD Plate (5/16-18)

Valve, Vacuum Relief

Plug, Pipe - Square Head
(2" NPT)

Clamp, Hose

Hose, Rubber (3-1/2" 1D x
3-3/4” OD x 10" Lg)

Nipple, Pipe - Halt
(3" NPT x 7" Lg)

Eibow, Pipe - 90 DEG (3" NPT)

Nipple, Pipe (3" NPT x 33" Lg)

Clamp, Hose

Hose, Rubber (1-1/2" 1D x 1-3/4"
OD x 44-1/2" Lg)

Nipple, Pipe - Half (1-1/4" NPT
x 4" Lg)

Elbow, Pipe - 90 DEG
(1-1/4" NPT)

REF.
NO,

D5

18
20

21
22

PART
NO.

505-0258
505-0270

504-0051
307-0839

800-0006

850-0040
862-0001
110-1168
505-0949

130-1690
505-0679
505-0669,
504-0006

800-0156

403-1141
850-0079
862-0008
130-1640
800-0016

850-0051
862-1003
130-1182
130-1373

QTy.
USED

-t ok

- NN n

- b N

- - NN N - bbb »

PART
DESCRIPTION

Nipple, Pipe (1-1/4” NPT x
3" Lg)

Bushing, Reducer - Hex
(2" NPT x 1-1/4” NPT)

Vaive, Globe (1-1/4" NPT)

Valve, Control - Solenoid
(1-1/4” NPT)

Screw, Cap - Hex Head
(1/4-20 x 7/8")

Washer, Lock ~ Spring (1/4")

Nut, Hex (1/4-20)

Assembly, Nipple and Bracket

Plug, Pipe - Socket Drive
(1-1/4” NPT)

Tank, Standpipe

Nipple, Pipe (3" NPT x 12" Lg)

Tee, Pipe (3" NPT)

Cock, Drain - Long Stem
(1/8” NPT)

Screw, Cap - Hex Head
{3/4-10 x 2-1/2")

Washer, Square - Bevel

Washer, Lock - Spring (3/4")

Nut, Hex (3/4-10)

Support, Standpipe

Screw, Cap - Hex Head
(3/8-16 x 1-1/4")

Washer, Lock - Spring (3/8")

Nut, Hex - CAD Plate (3/8-16)

Guard, Beit - Engine Dampener

Guard, Belt - Air Compressor:



OPTIONAL
COOLING SYSTEM WITH
HEAT EXCHANGER

C81151



REF.

NO.

.

[N TP N

36
37

OPTIONAL

COOLING SYSTEM WITH
HEAT EXCHANGER
PART Qrvy. PART REF. PART QTy. PART
NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
130-1507 1 Panel, Front 38 SPACERS (Select As Required)
130-1506 1 Panel, Side - LH 526-0186 4 28/64" 1D x 1" OD x 1/8” Thk
130-1508 1 Panel, Side - RH 232-2693 4 3/8" 1D x 3/4” OD x 1/2" Thk
ATTACHING PARTS FOR PANELS 39 505-0955 1 Bushing, Reducer - Hex
815-0351 54 Screw, Tapping - Hex Head (3" NPT x 1” NPT)
(1/4-20 x 3/8") 40 505-0956 1 Tee - Y, Pipe (3" NPT)
e e e e e 41 505-0328 1 Nipple, Pipe (3" NPT x8” Lg)
503-0685 4 Clamp, Hose 42 504-0080 1 Cock, Drain (3/8” NPT)
501-0220 4 Line, Fuel - Flexible 43 505-0131 1 Bushing, Reducer - Hex
§02-0313 4 Elbow, Adapter - Pipe To Hose, (3/4” NPT x 3/8" NPT)
90 DEG (1/8 NPT x 1/4” ID 44 505-0812 1 Bushing, Reducer - Hex
Hose) (3" NPT x 3/4” NPT)
505-0151 2 Bushing, Reducer - Hex 45 505-0669 1 Tee, Pipe (3" NPT)
(1/2" NPT x 1/8" NPT) 46 505-0382 1 Nipple, Pipe (3" NPT x
5§05-0022 2 Bushing, Reducer - Hex 2-5/8" Lg)
(1" NPT x 1/2" NPT) 47 505-0412 1 Bushing, Reducer - Hex
130-0449 1 Cap, Radiator (4" NPT x 3” NPT)
501-0089 1 Line, Fuel - Flexible 48 HARDWARE USED WITH PIPE HANGERS
502-0041 1 Etbow Pipe - 90 DEG 800-0028 2 Screw, Cap - Hex Head
(174" NPT x 1/4" Flared Tube) (5/16-18 x 1")
503-0398 by Clamp, Hose 850-0045 2 Washer, Lock - Spring (5/16")
503-0860 1 Hose, Rubber (1" ID x 862-1015 2 Nut, Hex - CAD Plate (5/18-18;
1-3/8" QD x 75" Lg) —_—— e
505-0759 2 Adapter - Pipe To Hose (1" NPT) 49 505-0403 1 Nipple, Pipe (2" NPT x 10" Lg)
800-0051 6 Screw, Cap - Hex Head 50 505-0379 1 Nipple, Pipe (2" NPT x 7" Lg)
(3/8-16 x 1-1/4") 51 307-0844 1 Vaive, Control - Solenoid
526-0013 6 Washer, Flat (26/64” ID x 1" OD 52 505-0173 1 Nipple, Pipe (2" NPT x 4" Lg)
x 1/16” Thk) §3 505-0175 2 Elbow, Pipe - 80 DEG (2" NPT)
850-0050 6 Washer, Lock - Spring (3/8") 54 505-0432 1 Nipple, Pipe (2" NPT x
862-0003 <] Nut, Hex (3/8-16) 13-1/2”" Lg)
130-1515 1 Tank, Expansion - Engine 55 505-0172 1 Nipple, Pipe (2" NPT x 2" Lg)
Coolant 56 505-0738 2 Bushing, Reducer - Hex
130-1373 1 Guard, Belt - Compressor Drive (3" NPT x 2 NPT)
503-0612 6 Clamp, Hose 57 800-0092 4 Screw, Cap - Hex Head
503-0788 2 Hose, Rubber (3" ID x 3-1/4” OD (1/2-13 x 1-1/2")
x 4-1/2" Lg) 58 850-0060 4 Washer, Lock - Spring (1/2")
503-0856 1 Hose, Rubber (3-1/2" 1D x 59 862-0005 4 Nut, Hex (1/2-13)
3-3/4" OD x 4-1/2” Lg) 60 130-1432 1 Heat Exchanger
130-1908 2 Housing, Outlet - Engine Coolant 61 331-0197 2 Hanger, Pipe (2")
130-1441 1 Manifoid, Coolant - Heat ATTACHING PARTS FOR HANGERS
Exchanger System 800-0009 2 Screw, Cap - Hex Head
505-0448 1 Coupling, Pipe - Reducer (1/4-20 x 1-1/2")
(5” NPT x 4" NPT) 850-0040 2 Washer, Lock - Spring (1/4")
505-0164 1 Nipple, Pipe (4” NPT x 2-7/8" Lg) 862-0001 2 Nut, Hex (1/4-20)
505-0171 1 Elbow, Pipe - 80 DEG (4" NPT) —— e Y e
505-0962 1 Nipple, Pipe (4" NPT x 62 130-1692 1 Bracket, Support - Pipe Hangers
13-1/2" Lg) ATTACHING PARTS FOR BRACKET
505-0957 1 Nipple, Pipe - Half 800-0028 2 Screw, Cap - Hex Head
(3" NPT x 13" Lg) (5/16-18 x 1)
505-0605 2 Elbow, Pipe - 45 DEG (3" NPT) 850-0045 2 Washer, Lock - Spring (5/16)
505-0958 1 Nippte, Pipe (3" NPT x 862-1015 2 Nut, Hex - CAD Plate (5/16-18)
10-3/4” Lg) —_—_—— -
505-0660 1 Nipple, Pipe (3" NPT x 3-1/2" Lg) 63 130-1509 1 Frame - Heat Exchanger
505-0453 1 Eibow, Pipe - 90 DEG (3" NPT) Mounting
HARDWARE USED WITH PIPE HANGER ATTACHING PARTS FOR FRAME
800-0028 1 Screw, Cap - Hex Head 800-0094 5 Screw, Cap - Hex Head
T (5/16-18 x 1"} (1/2-13 x 2")
850-0045 1 Washer, Lock - Spring (5/16") 526-0278 5 Washer, Bevel (1/2" ID)
862-1015 1 Nut, Hex - CAD Plate (5/16-18) 850-0060 5 Washer, Lock - Spring (1/2")
—_———— e —— 862-0005 5 Nut, Hex (1/2-13)
505-0603 1 Nipple, Pipe (3" NPT x 8” Lg) ——— e e
331-0198 1 Hanger, Pipe (3") 64 130-1212 1 Guard, Belt - Alternator Drive
ATTACHING PARTS FOR PIPE HANGER
800-0042 1 Screw, Cap - Hex Head
(5/16-18 x 5")
850-0045 1 Washer, Lock - Spring (5/16")
862-1015 1 Nut, Hex - CAD Plate (5/16-18)

D7



960-1008 (8-79).
SUPPLEMENTARY PARTS LIST

This Supplementary Parts List applies to the standard LDFW models as
listed below. Use these parts in place of/or in addition to those listed
in main Parts Catalog 960-0227 and Supplementary Parts List 960-1014.

SET DATA TABLE

MODEL AND ELECTRICAL DATA

SPEC NO. WATTS VOLTS PHASE HERTZ WIRE
345.0LDFW-522R/* 345,000 | 240/416 3 50 4
410.0LDFW-4XR/* 410,000 |277/480 3 60 4

* - The Specification letter advances (A to B, B to C, etc.) with
manufacturing changes.

REPLACEMENT ENGINE

100-1585 1 Engine, Replacement



REF. NO.
15

35
36

37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53

54
55

fope

56
57
58
59
60
61
62
63
64

65
66
67

68

MISCELLANEOUS ENGINE PARTS

PART NO.
505-0185

 501-0216

338-1167

416-0632
330-0093
330-0105
508-0201
331-0149
508-0009

508-0001

331-0176
331-0163
331-0167
331-0155
330-0096
331-0150
508-0202
338-1141
330-0096
870-0196
508-0015
809-0035

330-0094
330-0004
301-4713
301-4716
301-4715
331-0153
331-0181
331-0180
821-0010

870-0212
331-0165
813-0098

853-0008
151-0423
151-0399

151-0441
151-0442
151-0443
151-0411

QTY. USED

1

= e

= R B B b b e N N OO0 S D e

BV BV R N e N )

[0 2N o

(o))

ped

P et N R b

PART DESCRIPTION

Nipple, Half

Line, Fuel Flex (Fuel Outlet)

Harness, Engine Wiring
(Includes Parts Marked *)

Cable Assy, Starter

*Box, Handi (Outlet) 4 x 4

*Cover, Outlet Box

*Bushing

*Connector

*Grommet

*Grommet

*Conduit, Flex

*Conduit, Flex

*Conduit, Flex

*Conduit, Flex

*Cover, Outlet Box

*Connector

*Bushing

*Harness, Governor Wiring

*Cover, Outlet Box

*Nut, Insulator

*Washer,

*Screw, Sheet Metal - Roundhead
(#8-32 x 3/4" 1g)

*Box, Handi (2 x 4)

*Cover

*Bracket, Box Mtg.

*Bracket, Box Mtg.

*Bracket, Box Mtg.

*Washer, Reducing

*Strap, Half

*Strap, Half

*Screw, Cap - Locking Head
(1/4-20 x 1/2" 1g)

*Nut, Hex - Self Locking (1/4-20)

*Conduit, Flex

*Screw, Machine - Roundhead
(#10-32 x 3/8" 1g)

*Washer, Lock - External (#10)

+Actuator, Governor (B.C.#11003-0-0-24)

+Control (Includes Mtg Screw)
(B.C.#DYN1 1000-20-24)

+Lever, Actuator (B.C.#DYNC-208)

+Rod, Threaded (B.C.#GYRF-43-1)

+Bearing, Rod End (B.C.#DYNZ-47-2)

+Pick up, Magnetic (B.C.#DYNT 10200)

+Bracket, Actuator Mtg (B.C.#DYNZ-68)

+ - Check for Barber-Colman numbers when ordering parts.
* - Parts Included in 338-1167 Wiring Harness Assembly.

F3



MISCELLANEOUS ENGINE PARTS

59

40, 41 \ 40,41
ol
5@5%»£%£E%
6768 3

E

STITITIIISY

45

F4



REF. NO.

OO~ UTH NN -

PART NO.

503-0863
503-0862
503-0864
140-1597
503-1004
140-1595
140-1537
140-0757
140-1598
140-1548
140-1545
800-0071
850-0055
862-0004
800-0028
850-0045
526-0022
870-0257
140-1590
800-0131
850-0070
526-0004

140-1591
526-0014

140-1631
140-1630

AIR CLEANER PARTS

QTY. USED

Y
NNDNEFNRERNNOOONMNEREAMNKRNRERONN

Juy

F5

PART DESCRIPTION

Clamp, Hose

Reducer, Tube

Clamp, Hose

Tube, Air Cleaner

Elbow

Support, Air Cleaner

Cleaner, Air (Includes Elements)

Clamp, Air Cleaner

Tube, Air Cleaner

Indicator, Service

Hood, Air Inlet

Screw, Cap - Hex Head (7/16-14 x 1" 1g)

Washer, Lock - Spring (7/16")

Nut, Hex (7/16-14)

Screw, Cap - Hex Head (5/16-18 x 1" 1g)

Washer, Lock - Spring (5/16'")

Washer, Flat

Nut, Hex - Self Locking (5/16-18)

Brace, Air Cleaner

Screw, Cap - Hex Head (5/8-11 x 1-1/4" 1g)

Washer, Lock - Spring (5/8")

Washer, Flat (11/16" ID x 3/4" OD x
9/64" Thk)

Brace, Air Cleaner

Washer, Flat (29/64'" ID x 1-1/2" OD x
1/8" Thk)

Element, Primary

Element, Safety



AIR CLEANER PARTS

LI

15,16,

17,18
19 —
12
13




REF. NO.

p—

Vs WN

15

16

17

1Q
10

19
20
21
22
23
24
25
26
27
28
29
35

31
32
33
34

35
36
37
38
39
49
41
42
43
44
45

PART NO.

800-0156

850-0079
862-0020
130-1199
800-0159

130-1198
370-0028
505-0185
504-0011

r N1 s
505-0100

130-1237
821-0016

130-1324
821-0011

526-0123
800-0091

850-0060
862-0005
332-0941
503-0547
503-0803
503-0788
503-0621
370-3010
130-1310
130-1251
501-0247
370-3009
505-0297
505-0192

505-0132
505-0324
130-1045
526-0028

130-1253
503-0856
130-1254
130-1228
130-1317
130-1326
503-0398
502-0041
503-0860
130-1247
130-1333

COOLING SYSTEM

QTY. USED
2

HE NV

[EY
| Y SO G T ) Y

Pt
o
N

104

NN R DNDNNO NS

NN NDNEFERFEDNNDN

PART DESCRIPTION

Screw, Cap - Hex Head
(3/4-10 x 1/4" 1g)

Washer, Lock - Spring (3/4")

Nut, Hex (3/4-10) ’

Support, Radiator

Screw, Cap - Hex Head

. (3/4-10 x 3" 1g)

Plate, Radiator Mtg.

Plate

Nipple, Half

Valve, Shut Off

Nipple, Close

Radiator (Includes Cap)

Screw, Cap - Locking Head
(5/16-18 x 3/4" 1g)

Support, Fan Guard

Screw, Cap - Locking Head
(1/4-20 x 7/8" 1g)

Washer, Flat (25/64" ID x 1-1/4" OD x
.0598" Thk)

Screw, Cap - Hex Head
(1/2-13 x 1-1/4" 1g)

Washer, Lock - Spring (1/2")

Nut, Hex (1/2-13)

Tie, Cable

Clamp, Hose

Hose

Hose, Radiator

Clamp, Hose

Screen

Support, Fan Guard

Tube, Radiator Inlet

Line, Flex Fuel

Screen

Bushing, Reducer

Nipple, Close

Elbow, Pipe

Nipple, Half

Brace, Radiator Support

Washer, Flat (9/16" ID x 15/16" OD x
1/16'" Thk)

Tube, Radiator Outlet

dose, Radiator

Shroud, Fan

Bracket, Brace Mtg.

Guard, Rear Fan

Guard, Lower Fan (LH)

Clamp, Hose

Elbow, Inverted Male

Hose

Shroud, Partial Fan

Brace, Fan Guard

F7



REF. NO.

46
47
48
49

COOLING SYSTEM (Continued)

PART DESCRIPTION

PART NO. QTY. U
130-1325 1 Guard, Lower Fan (RH)
403-1141 2 Washer, Square Bevel
130-1249 2 Bridge, Fan Shroud
800-0094 6 Screw, Cap - Hex Head
(1/2-13 x 2" 1g)
COOLING SYSTEM - SIDE VIEW
20
21
22
23
24
19 25
16,17, 18 2®
12,15 | N\ 27
| 28
14,15
29
13 30
12 ~ 31,32
1
8,9,10
6,7
23,5 o
4
12,3 ) A - —
|\ |
23 36 35

F8



REF. NO.

44

REF. NO.
25

28
29
30
31
32
33

COOLING SYSTEM - FRONT VIEW

GENERATOR
PART NO. QTY. USED PART DESCRIPTION
ROTOR, WOUND
201-1787 1 522R Sets (240/416 Volts)
201-1786 1 4XR Sets (277/489 Volts)

CONTROL (AC Portion)

PART NO. QTY. USED PART DESCRIPTION

332-2030 1 Regulator Board, Voltage (See
Separate Group for Components)

301-4668 1 Box, Control

321-0223 4 Fuse, 15 Ampere

321-0177 1 Block, Fuse - 3 Pole
321-0176 1 Block, Fuse - 2 Pole
338-1104 1 Harness, Wiring

151-0402 1 Potentiometer, Governor Adj.

F9



VOLTAGE REGULATOR BOARD

ASSEMBLY
u REF. PART QTYV. PART
NO. NO. USED DESCRIPTION
332-1954 1 Printed Circuit Board
C1,14 355-0042 2 Capacitor - 47 Mfd., 250 Volt
C2,7 355-0043 2 Capacitor - .22 Mfd, 250 Voit
C3 355-0047 1 Capacitor - .47 Mtd, 400 VoIt
C4,12 355-0044 2 Capacitor - .47 Mfd, 250 Volt
Cc5.8 355-0046 2 Capacitor - 1 Mfd, 100 Voit
C6 355-0056 1 Capacitor - .33 Mfd, 250 Voit
cn 355-0048 1 Capacitor - .1 Mfd, 400 Volt
Cc13 356-0039 1 Capacitor - Electrolytic,
100 Mfd, 10 Volt
as. CR3 thru 11 357-0014 2 Rectifier - Silicon
b CR12 359-0036 1 Diode, Zener - 5.6 Volt
) CR13 359-0025 1 Diode, Zener - 20 Volt
CR14 359-0026 1 Diode, Zener - 18 Vot
ong O F1,2,3 321-0204 3 Fuse-14Amp
IC1 367-0005 1 Integrated Circuit
) ¢' U Q2 362-0017 1 Transistor - Silicon (NPN)
adl | | Q3 361-0004 1 Transistor - Unijunction
b cs i a5 |™Ocng R1 350-0355 1 Resistor - 1/2 Watt, 47-Ohm
a : R2,3 350-0351 2  Resistor - 1/2 Watt, 33-Ohm
T R4 350-1075 1 Resistor-2Watt, 4,700,000-Ohm
aze A7 ' R5 353-0040 1 Resistor, Fixed - 10 Watt,
. 270-Ohm
R6é 353-0039 1 Resistor, Fixed - 15 Watt,
5,000-Ohm
t 2 3 4 S 6 7 8 9 10 4 2 R7 350-0398 1 Resistor - 1/2 Watt, 3,000-Ohm
VR2| BOARD ASSY-PC pe, o R8,16 350-0447 2 Resistor - 1/2 Watt,
— - 330,000-Ohm
' : R10 35i-0885 1 - Resistor - 1/2 Watt,
§1,000-Ohm
R11 352-0151 1 Resistor, Fixed - 5 Watt,
15,000-Ohm
R12 351-0909 Resistor - 1/2 Watt, 90,800-Ohm

1
R13 350-0411 1 Resistor - 1/2 Watt, 10,000-Ohm
R14 350-0443 1 Resistor- 1/2 Watt, 220,000-Ohm
R15,27 350-0435 2 Resistor-1/2Watt, 100,000-Ohm
R17 351-0293 1 Resistor - Metal Film -

1/4 Watt, 11,000-Ohm

R18 303-0210 1 Potentiometer - 1/2 Watt,
§,000-Ohm
R20,22,29
&30 351-0520 4 Resistor - 1/4 Watt, 28,000-Ohm
R21 351-0522 1 Roesistor, Metal Film -
1/4 Watt, 5,110,000-Ohm
R24 351-0523 1 Resistor, Metal Film -

1/4 Watt, 8,870,000-Ohm

R25,31 350-1011 2 Resistor - 2 Watt, 10,000-Ohm

R26 303-0211 1 Potentiometer - 1/2 Watt,
100,000-Ohm

R28 350-0568 1 Resistor - 1/2 Watt

TB1 332-1252 1 Terminal Block

CR15 359-0015 1 Diode, Zener - 24 Volt

321-0163 6 Clip - Fuse
K1 307-1063 1 Relay - Magnetic Reed
R9 350-1014 1 Resistor - 2 Watt, 13,000-Ohm
1 Resistor - 2 Watt, 6,800-Ohm

R19 350-1007

F10



10~

CONTROL (ENGINE SECTION)

6
12

PALCCCEEmIEImay

fiheqssEgslassssviguasf
t

Fi

13

N

21
22




CONTROL (ENGINE SECTION)

REF. PART Qry. PART REF. PART QTY. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 302-0061 1 Ammeter (30-0-30) 16 338-1016 1 Hamess, Wiring (includes
2 308-0410 1 Switch, Push *  Parts Marked 1)
3 193-0243 1 Gauge, Oil Pressure (0-80) 17  332-0084 2 tConnector, Plug, Electrical
4 183-0245 1 Gauge, Water Temperature {12 Pin)
5 SWITCH, TOGGLE 18 300-1579 1 *Module, Time Delay Start-Stop
308-0220 1 Standard Sets 19 323-0765 2  1Socket, Relay
308-0347 1 Penn State Sets 20 357-0004 1 tDiode
6 321-0147 1 Fuse -5 Amp 21 332-1005 .1 tBoard, Terminal (20 Plac2)
7 321-0217 1 Fuseholder 22 332-1559 1 Strip, Marker
8 LIGHT,INDICATOR ) 23 315-0361 h ] Transformer, Step-down
322-0119 1 Overcrank 24 357-0004 2 Diode
322-0120 1 Low Oil Pressure 25 307-0061 1 Relay - Start Solenoid
322-0121 1 High Engine Tempsrature 26 815-0387 4 Screw, Machine - Pan Head,
322-0122 1 Low Engine Temperature Cross-Recessed Drive
322-0123 Overspeed (#6-32 x 1/4")
322-0135 1 Over Voltage 27 301-4015 1 Cover, Acess - Control
9 300-1572 1 *Chassis, Control Modules
10 301-4692 1 Panel, Control 28 300-1573 1 *Module, Cycle Cranker
11 1983-0250 2 Resistor, Gauge 29 300-1574 1 *Module, Start-Disconnect
12 332-0052 1 Clamp, Loop 30 300-1575 1 *Module, Overspeed Control
13  307-1157 2 Spring, Hoid-down - Relay 31 300-1576 1 *Module, Monitor No. 1
14 307-1061 1 Relay, Armature - Starter 32 300-1577 1 *Module, Monitor No. 2
Protection . 33 300-1578 1 *Module, Engine Shutdown
15 307-1056 1 Relay, Armature - Start . »
Disconnect * . See Separate Group for Components.

t - Included in Wiring Harness.

F12 | g



o

©

il

k]
2

E Y
\"q

CONTROL CHASSIS

..\.
i

y WP WYY W

i e

\

\

|

§

\

\

o

13

N

/6

REF. PART QTy. PART
NO. NO. USED DESCRIPTION
300-1572 1 Chassis, Control (Complete)
1 332-1884 1 Board, Printed Circuit
2 301-3880 2 Bracket, Module Cover Mtg.
3 332-1917 14 Plug, Keying
4 812-0029 14 Screw, Machine - Roundhead
AU .. {#4-40 x 3/8" long)
5 332-1887 7 Socket Plug in Module
6 308-0324 2 Switch, Slide
7 812-0059 4 Screw, Machine - Roundhead
(#6-32 x 1/4" long)
8 853-0003 4 Washer, Lock - External (#6)
9 526-0047 4 Washer, Flat (.147" ID x
5/16" OD x 1/32" Thk)
10 860-0006 4 Nut, Hex (#6-32)
11 332-1909 1 Block, Terminal (11 Place)
12 323-0983 2 Connector, Receptacle °
Electrical (12 Pin)
13 356-0068 1 Capacitor, Electrolytic (180 MFD -

40 Volt)

F13



REF.
NO.

c1.2
C345
Ccé

c7

CR1
CR2
CR3
CR4-12
CR13

CR14
1C1,2

PART
NO.

300-1579
356-0059
356-0051
355-0062
356-0053
322-0172
322-0157
322-0171
322-0175
357-0004
358-0002

364-0011
367-0016

QTy.
USED

e )

- WD =t it s

N -

TIME DELAY START-STOP

MODULE (300-1579)

ae ‘.lt -
i
[ 1] i [ § mr [
p s D. —
e
—r ey
e_1€3 'O cz? 8
. b eea-d @
' ® (1.1} ; Py
(4 }] Oe: ¢ <!° '
D "C:}" ' S
Q a3
. 300879 CTARY-STOP
PART REF. PART QTy.
DESCRIPTION NO. NO. USED
Module, Time Delay 1C3 367-0017 1
Start-Stop (Complete)
Capacitor, Eiectrolytic Q123 362-0011 3
(2.2 Mfd., 35 Volt) R1,2 303-0169 2
Capacitor, Electrolytic R3.19 350-0418 2
(6.8 Mtd., 35 Volt)
Capacitor, Composition R7 350-0370 1
(1 Mid., 100 Volt) RS5,11, 350-0548 4
Capacitor, Tantalum 15,18
(1.0 Mtd., 35 Voit) R6 350-0373 1
Lamp, Indicator (Green) R8 350-0505 1
Lamp, Indicator (Red)
Lamp, Indicator (Red-Green) R10,14, 350-0394 4
Receptacie, Lamp 16,22
Rectifier, Diode R12 350-0443 1
(400 Volt, 400 MA) R13,17, 350-0537 4
Diode, Zener {13 Volt, 20,21
400 MW) R4 = 350-0376 1
Rectifier, Gate Control R9 350-0524 1

Integrated Circuit, Timing

Fi4

PART
DESCRIPTION

Integrated Circuit, Counter

7 Stage
Transistor, Signal
Potentiometer (3.5 Megohm)
Resistor (20,000-Ohm,

2 Watt)
Resistor (200-Ohm, 1/2 Watt)
Resistor (10,000-Ohm, 2 Watt)

Resistor (470-Ohm, 1/2 Watt)
Resistor (2.7-Ohm,

1/2 Watt)
Resistor (2,000-Ohm, 1/2 Watt)

Resistor (220,000-Ohm, 1/2 Watt)
Resistor (12,000-Ohm, 2 Watt)

Resistor (360-Ohm, 1/2 Watt)
Resistor (100-Ohm, 1/2 Watt)



SHUTDOWN MODULE (300-1578)

@ 300-1878 SHUT=DOWR REY
R2
]
[ e } -—l }— o
ceC O A ,c ns ‘-Y'l
ai "r_—]" R4 22
cr2 ¢l cri2
L4
—:?J-_Rn‘ €3 _L——:bl'” .
—-L__—,-— D 20
osi Ri2 "
1 Rl
' Cre K1 M .
o 1 7 QR
[ ———] :‘25
S 1
AT r--3
e Fit ]
CRi3 i
7 , ]
CR1Q - ,I o
de -K:f}— Ad
¢
0, e ‘,
o s 3 chs .
crs &
4
we 3
4
we (] we——
CRil
CR3
REF. PART QTYV. PART
NO. NO. USED DESCRIPTION
300-1578 1 Module, Shut Down
(Complete)
C1 355-0045 1 Capacitor, Composition
(1 Mfd., 200 Volt)
322-0175 2 - Receptacle, Lamp
DS1 322-0157 1 Lamp, indicator (Red)
DS2 322-0172 1 Lamp, indicator (Green)
Cc2 355-0041 1 - Capacitor, Ceramic (.22 Mid.,
35 Volt)
C3 356-00561 1 Capacitor, Tantalum (6.8 Mid.,
35 Volt)
CR1 364-0011 1 Roectifier, Gate Controtl
CR2-13 357-0004 12 Rectifier, Diode (400 Volit,
400 MA)
K1,2 307-1076 2 Relay
Q1 362-0026 1 Transistor, Signal
R2 350-0398 1 Resistor (3,000-Ohm,
1/2 Watt)
R1 350-0505 1 Resistor (2.7-Ohm, 1/2 Watt)
R7 350-0533 1 Resistor (560-Ohm, 1/2 Watt)
R3 350-0529 1 Resistor (270-Ohm, 1/2 Watt)
R4 350-0540 1 Resistor (2,200-Ohm, 1/2 Watt)
R6 350-0379 1 Resistor (470-Ohm, 1/2 Watt)
R11,12 350-0393 2 Resisior (1,800-Ohr,

1/2 Watt)

Gl



REF.
NO.

C1.23
78
c4

C5.69

CR3,7-10,
13-23
CR4

CR5

CR11,12
DS1,2
iC1
Q1,2

PART
NO.

300-1576
356-0051
356-0053
355-0041
357-0004
359-0026
359-0002
364-0011
322-0157

367-0016
362-0026

QTY.
USED

1
5
1
3
16

-

N=-2NN

MONITOR NUMBER ONE MODULE (300-1576)

[ 4 800-187¢ WOMITON 001 0
111
gt
e = ! cRreo
"1:3" ag A0 22
ﬁﬁ;::;}"' cRe 2
o, — T cni 20
cree Lig) i
113 ™
—Cc — + C e "
2
7© M e
T sc!
O ne 1]
A — T ——
4 l l ) "o 193
e L") e
ap —L e "
<+
{3 ¢ 34 °
(11 - °
oo e C:D'c.s " s SN0
2 PR +—C:2; : v
. wis (34 cRIT s
J1 - 07 eme YL
ce cRii G2 ¢ aig v ']
tCOT AN, 'G( ca—L—Fcoy o
i P e i Y
crie —_— P =
e —CO— I Dyl
nto~{__J—» ;*C""',o ,
a O —{ Pt ns
PART
REF. PART QTy.
Module, Monitor Number R1 350-0397 1
One (Complete) R2 350-0446 1
Capacitor, Electrolytic (6.8 Mfd.,
35 Volt) R3 350-0584 1
Capacitor, Tantalum (1 Mfd., R4,6 350-0536 2
35 Volt)
Capacitor, Ceramic (.22 Mfd., R5,23 350-0404 2
35 Voit) R7.18 350-0505 2
Rectifier, Diode (400 Volt, R8 350-0544 1
400 MA) R9 350-0548 1
Diode, Zener (18 Volt, R10,17 350-0529 2
400 MW) R11,15 350-0398 2
Diode, Zener (13 Voit, R12 350-0380 1
400 MW) R13.14 350-0379 2
Rectifier, Gate Control R16 350-0540 1
Lamp, Indicator (Red) R19,20 350-0393 2
integrated Circuit, Timing R24 350-0451 1
322-0175 2

Transistor, Signal

G2

PART
DESCRIPTION

Resistor (2,700-Ohm, 1/2 Watt)
Resistor (300,000-Ohm,

1/2 Watt)
Resistor (10 Megohm, 1/2 Watt)
Resistor (1,000-Ohm,

1/2 Watt)
Resistor (5,100-Ohm, 1/2 Watt)
Resistor (2.7-Ohm, 1/2 Watt)
Resistor (4,700-Ohm, 1/2 Watt)
Resistor (10,000-Ohm, 1/2 Watt)
Resistor (270-Ohm, 1/2 Watt)
Resistor (3,000-Ohm, 1/2 Watt)
Resistor (510-Ohm, 1/2 Watt)
Resistor (470-Ohm, 1/2 Watt)
Resistor (2,200-Ohm, 1/2 Watt)
Resistor (18,000-Ohm, 1/2 Watt)
Resistor (470,000-Ohm, 1/2 Watt)
Receptacle, Lamp



NITOR NUMBER TWO MODULE (300-1577)
+ 001877 —t et}
MONITOR BO. t co \ Dcmo
cRis
-L—_D-. c:J+ e
.dc ) 3_0_;_31 - nze . ’
.‘ _D' can 20
©es "
‘ ]
o o
RY ‘ Res nee "
14 k w
] C:%z 4
- ’ ‘* I:! 4
¢
13
cm cau.
T s .
L ..{:‘J_
a2 S*® -—c:r%— crei
M T Ny T,
O e T ——
LI -C_'_"J- Mo t——t3 7
A [
cRe cR:g
! D N -,
cRri?
DCN T J ¢ — o ¢
€2 o~ I~ nzs [
G wt 2
u:; es  Ces —
'Y G Ty S o} 1) )
T} nee ""E:::)D‘"" TR
C:N < —
+ cnee ‘
REF. PART QTYV. PART
NO. NO. used DESCRIPTION
300-1577 1 Module, Monitor Number Two
Ct 356-0066 1 Capacitor, Elettrolytic (47 Mfd.)
c2 356-0059 1 Capacitor, Electrolytic (2.2 Mtd.,
: 35 Voit)
c3.89 356-0051 3 Capacitor, Electrolytic (6.8 Mfd.,
35 Volt)
C4.5.6 355-0041 5 Caeapacitor, Ceramic (.22 Mid.)
7.10
CR3,4 354-0011 2 Rectitier, Gate Control
CR5-9, 357-0004 14 Rectifier, Diode (400 Volt,
13-18,20-23 400 MA)
CRé6 359-0016 1 Diode, Zener (6.8 Volt,
400 MW)
CR7 359-0033 1 Diode, Zener (14 Volt, 5§ W)
1C1,2 367-0016 2 Integrated Circuit, Timing
DSs1.2 322-0157 2 Lamp, indicator (Red)
322-0175 2 Receptacle, Lamp
a1 362-0011 1 Transistor, Signal
R1,2 303-0169 2 Potentiometer (3.5 Megohm)
3 350-0420 1 Resistor (24,000-Ohm, 1/2 Watt)
R4,7,10, 350-0548 5 Raesistor (10,000-Ohm, 1/2 Watt)
13,16
R5,15 350-0379 2 Resistor (470-Ohm, 1/2 Watt)
R6.8 350-0398 2 Resistor (3,000-Ohm, 1/2 Watt)
R8 350-0418 1 Resistor (20,000-Ofim, 1/2 Watt)
R11 350-0466 1 Resistor (2 Megohm, 1/2 Watt)
R12 350-0672 1 Resistor (240-Ohm, 1/2 Watt)
R14 350-0389 1 Resistor (1,200-Chm, 1/2 Watt)
R17,18 350-0393 2 Resistor (1,800-Ohm, 1/2 Watt)
R22,23 350-0505 2 Resistor (2,700-Ohm, 1/2 Watt)
R24,25,27 350-0451 3 Resistor (470,000-Ohm, 1/2 Watt)
R26 350-0421 1 Resistor (27,000-Ohm, 1/2 Watt)

G3



REF.
NO.

c1
ca2.3
C4.8
Cs
C6.7
CR1.3
CR2

CR4
CRS

PART
NO.

300-1575
355-0043

355-0010
356-0051
355-0049
356-0066
359-0016

. 359-0017

358-0032
3598-0002

QTy.
USED

1

—-—bd

N N

- b b

OVERSPEED MODULE (300-1575)

® ~+&8-, 5
I S c
o a— S e
o _F o 300-I575 ~,
OVERSPEED °
: " l I REV R6 :. p
I LY CO L
D . A 4
1 s RS ‘ e "
ce 1 __ ) ‘
e >
3 _D__ﬁzz R2 4
"O 250 crRe 13
€ CR3 12
—+C 5, RIS 4 C6
=" 3"
Coes L cre
Rie ——O-cas :
Ri12 f‘-_-:
+ cr nis 7
1Ic2 me =2 L - ¢
.E: o {1+ __mr e
- €2 Py
' 4 e :
R20 3 cs =
PART REF. PART QTYV.
DESCRIPTION NO. NO. USED
Module, Overspeed {Complete) CR6 357-0004 1
Capacitor, Composition (22 Mfd.,
200 Volt) DS1 322-0172 1
Capacitor, Composition (.0022 Mfd., 322-0175 1
100 Volt) 1C1 367-0002 1
Capacitor, Electrolytic (6.8 Mfd., 1C2 367-0001 1
35 volt) Q1,2 362-0011 2
Capacitor, Ceramic (22 Mfd., R1 303-0191 1
1000 Voit)
Capacitor, Tantalum (47 Mfd., R2 350-0683 1
20 Voit) R3 350-0379 1
Diode, Zener (6.8 Voit, R4,6,7 350-04 11 7
400,000 Watt) 8,10,17,19
Diode, Zener (5.1 Volt, 400 MW) RS 350-0414 1
Diode, Zener (8.2 Volt, 400 MW) R9 350-0427 1
Diode, Zener (13 Volt, R11,13 350-0394 2
400 MW) R14 350-0380 1
R15,18 350-0536 2
R12,16,20 350-0451 3

G4

PART
DESCRIPTION

Rectifier, Diode (400 Volt,
400 MA)
Lamp, Indicator (Green)
Receptacle, Lamp
integrated Circuit
integrated Circuit
Transistor, Signal
Potentiometer (5,000-Ohm,
4 Watt)
Resistor (680-Ohm, 1 Watt)
Resistor (470-Ohm, 2 Watt)
Resistor (10,000-Ohm, 1/2 Watt)

Resistor (13,000-Ohm, 1/2 Watt)
Resistor (47,000-Ohm, 1/2 Watt)
Resistor (2,000-Ohm, 1/2 Watt)
Resistor (510-Ohm, 1/2 Watt)
Resistor (1,000-Ohm, 2 Watt)
Resistor (470,000-Ohm, 1/2 Watt)



CONNECT MODULE (300-1574)

START DIS
® Wil comeer
A 2+ 1]
'—D';; 22
L[] a
20
(LTI N
mr ® ’ - —';(a:' . .
gy S =,
-—,, g
-'r::}' bR c L
) ') 10
(}
—E:}— o
QC):': "
v :ioﬂ" K
’ L
aylmensine gy DI". .
[:] F—-‘ R4 o
r:‘:]cn ]
- L ]
ce
+ lms®
<+ 4 €3 3
Ds! 2
i - e g
¢ [ v €
[ ]
REF. PART QTV. PART
NO. NO. USED DESCRIPTION
300-1574 1 Module, Start Disconnect
(Complete)
C1.23 356-0051 3 Capacitor, Electrolytic (6.8 Mid.,
35 volit)
C4,7 356-0066 2 Capacitor, Tantalum (.47 Mfd.)
C5 356-0059 1 Capacitor, Electrotytic (2.2 Mfd)
Cé 355-0045 1 Capacitor, Composition (.1 Mfd)
DS1 322-0172 1 . Lamp, Indicator
CR1,2 358-0033 2 Diode, Zener (14 Volt, 5 Watt)
CR3 359-0032 1 Diode, Zener (8.2 Volt)
CR4,5,6,7 357-0004 4 Rectifier, Diode (400 Volt,
400 Milliampere) -
1C1 367-0014 1 Integrated Circuit
(Muitivibrator)
1C2 367-0013 1 integrated Circuit (Dual,
2 Input, and Gate)
1C3 367-0001 1 integrated Circuit (Oral Amp)
o 362-0011 1 Transistor, Signal
R1.2,5,6 350-0418 1 Resistor (20,000-Ohm, 1/2 Watt)
R3,11,12 350-0548 5 Resistor (10,000-Ohm, 1/2 Watt)
15,16
R4,8 350-0422 2 Resistor (30,000-Chm, 1/2 Watt)
R9 350-0435 1 Resistor (100,000-Ohm, 1/2 Watt)
R10,13 350-0672 2 Resistor (240-Ohm, 1 Watt)
R14 . 350-0404 1 Resistor (1,000-Ohm, 1/2 Watt)
R18 350-0536 1 Resistor (1,000-Ohm, 1/2 Watt)
R17 350-0459 1 Resistor (1 Megohm, 1/2 Watt)
322-0175 1  Receptacle, Lamp

G5



REF.
NO.

c1
c2

DS1,2
DS3
DS4
CR1
CR2
CR3
CR4-8

1C1
1C2
(]}
Q234

PART
NO.

300-1573
356-0066
355-0042
322-0171
322-0187
322-0172

35¢-0032
358-0016

359-0002

357-0004

367-0017

367-0016
362-0038
362-0011

QTy.
USED

1

Nead b ek d A N

) b b A

;YCLE CRANKE

R MODULE (300-1573)

300-6873
@ ERARcER — " ez
3 D,
T . LF
N I
- "y 22
© — ., »
> )
et D e
- - ne 1
O o 1Tk T
r ¢ =
985 cap ® ™ "
. D - -‘:j:u ty
- 3 Ul .
[T me "
v S =
- T\, ’
[ ¢ 'Y
° b'
ne 4
evs == wo s
—C—, {3 .
s ce ¢
: ]
084 "20 ¢
'
¢ L) ca?
® —
PART . TY
DESCRIPTION No. fNo.  USED
Module, Cycle Cranker R1 303-0171 1
(Compilete) R2,3 303-0191 2
Capacitor, Tantalum (47 Mfd., R4 350-1132 1
20 Volt) RS,18 350-0532 2
Capacitor (.47 Mfd., R6.8 '350-0537 2
250 Volt) R7 350-0382 1
Lamp, Indicator (Red-Green) R9 350-0394 1
Lamp, indicator, (Red) R10 350-0418 1
Lamp, indicator (Green) R11,13,16 350-0548 5
Diode, Zener - 8.2 Voit 17.21
Diode, Zener - 6.8 Vot R12 350-0437 1
Diode, Zener - 13 Volt R14,15 350-0538 2
Rectifier, Diode - 400 Volt R19 350-0380 1
400 MA R20 350-0387 1
Integrated Circuit, Counter c3 356-0051 1
integrated Circuit, Timing
Transistor, Power 322-0175 4

Transistor, Signal

G6

PART
DESCRIPTION

Potentiometer (100,000-Ohm}
Potentiometer (5000-Ohm)
Resistor (470-Ohm, 2 Watt)
Resistor (470-Ohm, 1/2 Watt)
Resistor (1200-Ohm, 1/2 Watt)
Resistor (620-Ohm, 1/2 Watt)
Resistor (2000-Ohm, 1/2 Watt)
Resistor (20,000-Ohm, 1/2 Watt)
Resistor (10,000-Ohm, 1/2 Watt)

Resistor (120,000-Ohm, 1/2 Watt)
Resistor (1,000-Ohm, 1/2 Watt)
Resistor (510-Ohm, 1/2 Watt)
Resistor (1,000-Ohm, 1/2 Watt)
Cepacitor, Electrolytic

(6.8 Mfd., 35 Volt)
Receptacle, Lamp



